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History of this test report

Report No. Version Description Issue Date
FG211223001B 01 Initial issue of report Oct. 06, 2022
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saranas. FCC RADIO TEST REPORT Report No. : FG211223001B
Summary of Test Result
Report Ref Std. Test ltems Result Remark
Clause Clause (PASS/FAIL)
3.2 §2.1046 Conducted Output Power Reporting only -
3.3 §96.41 Effective Isotropic Radiated Power Pass -
§2.1049 , . _
3.4 Occupied Bandwidth Reporting only -
§96.41
§2.1051
35 Conducted Band Edge Measurement Pass -
§96.41
§2.1051 ) o
3.6 Conducted Spurious Emission Pass -
§96.41

Conformity Assessment Condition:

The test results (PASS/FAIL) with all measurement uncertainty excluded are presented against the
regulation limits or in accordance with the requirements stipulated by the applicant/manufacturer
who shall bear all the risks of non-compliance that may potentially occur if measurement
uncertainty is taken into account.

Comments and Explanations:

The product specifications of the EUT presented in the report are declared by the manufacturer who
shall take full responsibility for the authenticity.

TEL : 408 9043300

Report Template No.: BU5-FGLTE96 Version 2.4
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Report Version
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samonas. FCC RADIO TEST REPORT Report No. : FG211223001B

1 General Description
1.1 Product Feature of Equipment Under Test

3G-WCDMA, 4G-LTE, 5G-FR1, Wi-Fi 2.4GHz 802.11b/g/n/ax, Wi-Fi 5GHz 802.11a/n/ac/ax, and GNSS
Product Feature

WWAN: Internal Antenna

WLAN

Antenna Type <Ant. 0>: Internal Antenna

<Ant. 1>: Internal Antenna

GPS / Glonass / BDS / Galileo : Internal Antenna

5G NR n48

Antenna Gain <Ant. 4>: 1.5 dBi

<Ant. 6>: 3.8 dBi

Remark: The EUT's information above was declared by manufacturer. Please refer to Comments and
Explanations in report summary.

1.2 Modification of EUT

No modifications are made to the EUT during all test items.

1.3 Testing Location

Test Site Sporton International (USA) Inc.

1175 Montague Expressway, Milpitas, CA 95035

Test Site Location TEL : 408 9043300

Sporton Site No.

Test Site No.
THO1-CA

Test Engineer Venkata Kondepudi

Temperature 22~24°C

Relative Humidity 48.7~52.2%

FCC Designation No.: US1250
TEL : 408 9043300 Page Number : 5 of 15
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1.4 Applied Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the
following standards:

+ ANSI C63.26-2015

+ ANSI / TIA-603-E

+ FCC 47 CFR Part 2, 96

+ FCC KDB 971168 D01 Power Meas. License Digital Systems v03r01
+ FCC KDB 940660 D01 Part 96 CBRS Eqpt v03

+ FCC KDB 412172 D01 Determining ERP and EIRP v01r01

+ FCC KDB 662911 D01 Multiple Transmitter Output vO2r01.

Remark: All test items were verified and recorded according to the standards and without any deviation
during the test.

TEL : 408 9043300 Page Number 16 of 15
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2 Test Configuration of Equipment Under Test
2.1 Test Mode

Antenna port conducted and radiated test items listed below are performed according to KDB 971168

D01 Power Meas. License Digital Systems v03r01 with maximum output power.

Test
Bandwidth (MHz) Modulation RB #
Channel
Test ltems Band oI
10 | 20 | 30 | 40 BPSK QPSK|16QAM [64QAM [256QAM [ 1 |Half|Full{ L | M [ H
Max. Output
n48 Y \% \% \% \Y v v \Y v v v |v]|v
Power
26dB and 99%
. n48 Y \Y \Y \Y Y v v v \Y
Bandwidth
Conducted
n48 Y \% \% \% \Y v v \Y v v |v]|v
Band Edge
Conducted
Spurious n48 Y \Y \Y Y v v | Vv
Emission
E.LR.P n48 \Y Y Y Y \Y \ \ Max. Power
1. The mark “v “ means that this configuration is chosen for testing
The mark “-“ means that this bandwidth is not supported.
Remark 3. This test report merely covers conducted test for bandwidths 30MHz and 40MHz, while the rest of the
bandwidths supported and missing test items are covered by another report issued by Sporton
International Inc, report No. FG1D2409G.

2.2 Measurement Results Explanation Example

For all conducted test items:
The offset level is set in the spectrum analyzer to compensate the RF cable loss and attenuator factor
between EUT conducted output port and spectrum analyzer. With the offset compensation, the

spectrum analyzer reading level is exactly the EUT RF output level.

The spectrum analyzer offset is derived from RF cable loss and attenuator factor.
Offset = RF cable loss + attenuator factor.

Following shows an offset computation example with cable loss 4.2 dB and 10dB attenuator.

Example :
Offset(dB) = RF cable loss(dB) + attenuator factor(dB).
=4.2+10=14.2 (dB)

TEL : 408 9043300 Page Number : 7 of 15
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samonas. FCC RADIO TEST REPORT Report No. : FG211223001B

2.3 Frequency List of Low/Middle/High Channels

5G NR n48 Channel and Frequency List
BW [MHZz] Channel/Frequency(MHz) Lowest Middle Highest
Channel 638000 641666 645332
40 Frequency 3570 3624.99 3679.98
Channel 637668 641666 645666
30 Frequency 3565.02 3624.99 3684.99

TEL : 408 9043300 Page Number : 8 of 15
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SPORTON LAB.

3 Conducted Test Items
3.1 Measuring Instruments

See list of measuring instruments of this test report.

3.1.1 Test Setup
3.1.2Conducted Output Power

= |

System Simulator EUT

3.1.30ccupied Bandwidth, Conducted Band Edge and Conducted Spurious

Emission
L—f Power Divider
System Simulator - ") \

EUT
ale
Spectrum Analyzer
3.1.4Test Result of Conducted Test
Please refer to Appendix A.
TEL : 408 9043300 Page Number : 9 of 15
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FCC RADIO TEST REPORT Report No. : FG211223001B

3.2 Conducted Output Power

3.2.1Description of the Conducted Output Power Measurement

A system simulator was used to establish communication with the EUT. Its parameters were set to force

the EUT transmitting at maximum output power. The measured power in the radio frequency on the

transmitter output terminals shall be reported.

3.2.2Test Procedures

1 The transmitter output port was connected to the system simulator.

2 Set EUT at maximum power through the system simulator.

3.  Select lowest, middle, and highest channels for each band and different modulation.

4 Measure and record the power level from the system simulator.
TEL : 408 9043300 Page Number : 10 of 15
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3.3 EIRP

3.3.1Description of the EIRP Measurement

The EIRP of mobile transmitters must not exceed 23 dBm /10 megahertz for 5G NR n48.
The testing follows ANSI C63.26-2015 Section 5.2.5.5

According to KDB 412172 D01 Power Approach,

EIRP = PT + GT — LC, where

PT = transmitter output power in dBm

GT = gain of the transmitting antenna in dBi

Lc = signal attenuation in the connecting cable between the transmitter and antenna in dB

: Maximum EIRP Maximum PSD
Device
(dBm/10 MHz) (dBm/MHz)
End User Device 23 n/a
Remark:

1.  Total channel power is complied with EIRP limit 23dBm/10MHz.
2.  The MIMO mode is completely uncorrelated, so the directional gain is selected the

maximum gain among all antennas.

3.3.2Test Procedures

The testing follows procedure in Section 5.2 of ANSI C63.26-2015 and KDB 940660 D01 Part 96 CBRS
Eqpt v03 Section 3.2(b)(2)

Determine the EIRP by adding the effective antenna gain to the measured average conducted power

level.
TEL : 408 9043300 Page Number : 11 of 15
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FCC RADIO TEST REPORT Report No. : FG211223001B

3.4 Occupied Bandwidth

3.4.1Description of Occupied Bandwidth Measurement

The occupied bandwidth is the width of a frequency band such that, below the lower and above the

upper frequency limits, the mean powers emitted are each equal to a specified percentage 0.5% of the

total mean transmitted power.

The 26 dB emission bandwidth is defined as the frequency range between two points, one above and

one below the carrier frequency, at which the spectral density of the emission is attenuated 26 dB

below the maximum in-band spectral density of the modulated signal. Spectral density (power per unit

bandwidth) is to be measured with a detector of resolution bandwidth equal to approximately 1.0% of

the emission bandwidth.

3.4.2Test Procedures

The testing follows ANSI C63.26-2015 Section 5.4.3 (26dB) and Section 5.4.4 (990B)

1. The EUT was connected to spectrum analyzer and system simulator via a power divider.

2. The spectrum analyzer center frequency is set to the nominal EUT channel center frequency.
The span range for the spectrum analyzer shall be between two and five times the anticipated
OBW.

3.  The nominal resolution bandwidth (RBW) shall be in the range of 1 to 5 % of the anticipated
OBW, and the VBW shall be at least 3 times the RBW.

4.  Set the detection mode to peak, and the trace mode to max hold.

5. Determine the reference value: Set the EUT to transmit a modulated signal. Allow the trace to
stabilize. Set the spectrum analyzer marker to the highest level of the displayed trace.

(this is the reference value)

6. Determine the “-26 dB down amplitude” as equal to (Reference Value — X).

7. Place two markers, one at the lowest and the other at the highest frequency of the envelope of
the spectral display such that each marker is at or slightly below the “—X dB down amplitude”
determined in step 6. If a marker is below this “-X dB down amplitude” value it shall be placed
as close as possible to this value. The OBW is the positive frequency difference between the
two markers.

8. Use the 99 % power bandwidth function of the spectrum analyzer and report the measured
bandwidth.

TEL : 408 9043300 Page Number 1 12 of 15
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3.5 Conducted Band Edge

3.5.1Description of Conducted Band Edge Measurement

The conducted power of any End User Device emission outside the fundamental emission (whether in
or outside of the authorized band) shall not exceed —13 dBm/MHz within 0 to B megahertz (where B is
the bandwidth in megahertz of the assigned channel or multiple contiguous channels of the End User
Device) above the upper CBSD-assigned channel edge and within 0 to B megahertz below the lower
CBSD-assigned channel edge. At all frequencies greater than B megahertz above the upper CBSD
assigned channel edge and less than B megahertz below the lower CBSD-assigned channel edge, the
conducted power of any End User Device emission shall not exceed —25 dBm/MHz. Notwithstanding
the emission limits in this paragraph, the Adjacent Channel Leakage Ratio for End User Devices shall
be at least 30 dB.

3.5.2Test Procedures

The testing follows FCC KDB 971168 D01 v03r01 Section 6.1.

1. The EUT was connected to spectrum analyzer and system simulator via a power divider.
The band edges of low and high channels for the highest RF powers were measured.
Set RBW >= 1% EBW in the 1MHz band immediately outside and adjacent to the band edge.
Beyond the 1 MHz band from the band edge, RBW=1MHz was used

Set spectrum analyzer with RMS detector.

o o M wN

The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.
7. For MIMO mode, add additional MIMO factor 10log(NTX=2) = 3.01dB into the spectrum

analyzer offset.

For Adjacent Channel Leakage Ratio (ACLR) measurement,

1. The Adjacent Channel Leakage Ratio (ACLR) is the ratio of the average power in the assigned
aggregated channel bandwidth to the average power over the equivalent adjacent channel
bandwidth.

2. The option ACLR of spectrum analyzer is used and measures the ACLR ratio by setting
equivalent channel bandwidth.

3. The measured ACLR ratio shall be at least 30 dB.

TEL : 408 9043300 Page Number 1 13 of 15
Report Template No.: BU5-FGLTE96 Version 2.4 Issue Date : Oct. 06, 2022
Report Version 101



samonas. FCC RADIO TEST REPORT Report No. : FG211223001B

3.6 Conducted Spurious Emission

3.6.1Description of Conducted Spurious Emission Measurement

96.41 (e)(2)
The conducted power of any emissions below 3530 MHz or above 3720 MHz shall not exceed
-40dBm/MHz.

3.6.2 Test Procedures

The testing follows FCC KDB 971168 D01 v03r01 Section 6.1.

1. The EUT was connected to spectrum analyzer and system simulator via a power divider.
2. The RF output of EUT was connected to the spectrum analyzer by RF cable and attenuator.
The path loss was compensated to the results for each measurement.
3. The middle channel for the highest RF power within the transmitting frequency was measured.
4.  The conducted spurious emission for the whole frequency range was taken.
5.  Make the measurement with the spectrum analyzer's RBW = 1MHz, VBW = 3MHz.
6. Set spectrum analyzer with RMS detector.
7. Taking the record of maximum spurious emission.
8. The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.
9. The limit line is ~40dBm/MHz.
10. For MIMO mode, add additional MIMO factor 10log(NTX=2) = 3.01dB into the spectrum
analyzer offset.
TEL : 408 9043300 Page Number 1 14 of 15
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4 List of Measuring Equipment
Instrument | Brand Name Model No. Serial No. |Characteristics Calg);?;lon Test Date Due Date Remark
Hygrometer Testo 608-H1 45141354 N/A Jul. 27, 2022 %Cct't 0023; 2200222{ Jul. 26, 2023 | Conducted
U (THO1-CA)
SA%?I”Z“Q ggm‘;é‘ FSV40 101545 10Hz-40GHz |May 31, 2022 %Cct't 0023; 2200222{ May 30, 2023| Conducted
Y s (THO1-CA)
Radio
Communicatio|  Anritsu MT8000A 6262208375 N/A Jun. 08, 2022 %Cct't 0023; 2200222{ Jun. 07, 2023 Conducted
n Test Station T (THO1-CA)
TEL : 408 9043300 Page Number 1 15 of 15
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Report No. : FG211223001B

Appendix A. Test Results of Conducted Test

Conducted Output Power(Average power) and EIRP
<SISO Mode>
NR n48 Maximum Average Power [dBm] (GT -LC = 1.5 dB)
BW [MHz] | RBSize | RB Offset Mod Lowest Middle Highest | EIRP (dBm) EIRP(W)
30 1 1 13.80 18.74 15.35
30 1 76 13.55 18.72 15.49
30 36 18 T 13.67 18.81 15.63
30 1 0 13.75 18.31 15.45
30 1 77 13.65 18.24 15.57
30 75 0 13.75 18.31 15.61 20.31 0.1074
30 1 1 13.69 18.75 15.42
30 1 76 13.56 18.70 15.46
30 36 18 T 13.71 18.78 15.58
30 1 0 13.71 17.85 15.42
30 77 13.69 17.75 15.49
30 75 0 13.75 17.75 15.59
30 1 1 16-QAM 13.57 17.80 15.23
30 1 1 64-QAM 14.61 16.26 15.12 19.30 0.0851
30 1 1 256-QAM 14.49 14.05 15.11
Limit EIRP < 23dBm/10MHz Result Pass
NR n48 Maximum Average Power [dBm] (GT -LC = 1.5 dB)
BW [MHz] | RBSize | RB Offset Mod Lowest Middle Highest | EIRP (dBm) EIRP(W)
40 1 1 14.56 18.72 14.50
40 1 104 14.63 18.69 14.49
40 50 25 PII2 BPSK 14.64 18.77 14.54
40 1 0 14.61 18.15 14.46
40 1 105 14.69 18.25 14.50
40 100 0 14.66 18.18 14.54 20.31 0.1074
40 1 1 13.78 18.66 15.45
40 1 104 13.75 18.81 15.50
40 50 25 SEE 13.66 18.77 15.53
40 1 0 13.62 17.68 15.50
40 1 105 13.79 17.75 15.49
40 100 0 13.75 17.74 15.56
40 1 1 16-QAM 13.94 17.63 14.58
40 1 1 64-QAM 14.62 16.00 14.45 19.13 0.0818
40 1 1 256-QAM 14.28 14.01 14.18
Limit EIRP < 23dBm/10MHz Result Pass

Total EIRP power is less than partial EIRP limit 23 dBm/10MHz.
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Report No. : FG211223001B

<MIMO Mode>
Part96 NR n48 Maximum Average Power [dBm], DG = 3.8 dBi
BW RB RB Mod Antenna 4 Antenna 6 Combine EIRP | EIRP
(MHz) | Size Offset Lowest [ Middle | Highest | Lowest | Middle | Highest | Lowest | Middle | Highest | (dBm) (W)
30 1 1 8.86 | 12.88 [ 11.38 | 9.69 | 13.28 | 11.75 | 12.31 | 16.09 | 14.58
30 1 76 9.13 | 13.09 | 11.31 | 9.53 | 13.27 | 11.72 | 12.34 | 16.19 | 14.53
30 39 19 8.96 | 12.95( 11.39 | 9.67 | 13.27 | 11.76 | 12.34 | 16.12 | 14.59
QPSK 19.99 | 0.0998
30 1 0 8.80 | 11.38 | 11.49 | 9.62 | 11.93 | 11.94 | 12.24 | 14.67 | 14.73
30 1 77 9.02 [ 11.51 [ 11.34 | 9.50 | 11.76 | 11.71 | 12.28 | 14.65 | 14.54
30 78 0 8.99 | 1145|1143 | 9.69 | 11.76 | 11.75 | 12.36 | 14.62 | 14.60
30 1 1 16-QAM | 11.11 | 12.37 | 11.35 | 11.57 | 12.89 | 11.99 | 14.36 | 15.65 | 14.69
30 1 1 64-QAM | 10.70 | 10.72 | 11.52 | 11.79 | 11.46 | 11.57 | 14.29 | 14.12 | 14.56 | 19.45 | 0.0881
30 1 1 256-QAM | 10.96 | 7.82 [ 11.50 | 11.58 | 8.22 | 11.91 | 14.29 | 11.03 | 14.72
Limit | EIRP <23dBm/10MHz Result Pass
Part96 NR n48 Maximum Average Power [dBm], DG = 3.8 dBi
BW RB RB Mod Antenna 4 Antenna 6 Combine EIRP | EIRP
(MHz) | Size Offset Lowest [ Middle | Highest | Lowest | Middle | Highest | Lowest | Middle | Highest | (dBm) (W)
40 1 1 10.00 | 13.00 | 9.36 | 10.76 | 13.15 | 9.72 | 13.41 | 16.09 | 12.55
40 1 104 10.35| 13.24 | 9.34 | 10.77 | 13.27 | 9.65 | 13.58 | 16.27 | 12.51
40 53 26 10.70 [ 12.94 | 9.29 | 10.06 | 13.28 | 9.73 | 13.40 | 16.12 [ 12.53
QPSK 20.07 | 0.1016
40 1 0 10.70 | 11.47 | 9.45 | 992 | 11.66 | 9.74 | 13.34 | 14.58 | 12.61
40 1 105 1040 [ 11.26 | 9.36 | 11.49 | 10.80 | 9.74 | 13.99 | 14.05 | 12.56
40 106 0 10.71 | 11.47 | 9.33 [ 10.09 [ 11.80 [ 9.76 | 13.42 | 14.65 | 12.56
40 1 1 16-QAM | 9.66 | 12.58 | 10.31 | 8.93 [ 12.74 | 10.80 | 12.32 | 15.67 | 13.57
40 1 1 64-QAM | 9.70 | 10.76 | 10.14 | 10.60 | 11.20 | 10.70 | 13.18 | 14.00 | 13.44 | 19.47 | 0.0885
40 1 1 256-QAM | 10.02 | 7.80 | 10.46 | 10.69 | 8.25 | 10.72 | 13.38 | 11.04 | 13.60
Limit | EIRP <23dBm/10MHz Result Pass

Total EIRP power is less than partial EIRP limit 23 dBm/10MHz.
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FR1 n48

<SISO Mode>
<Ant. 4>

26dB Bandwidth

Mode FR1 n48 : 26dB BW(MHz) / DFT-S OFDM
BW 30MHz 40MHz
Mod. PI/2 BPSK | Pl/2 BPSK
Middle CH 28.05 38.36
Mode FR1 n48 : 26dB BW(MHz) / CP OFDM
BW 30MHz 40MHz
Mod. QPSK 16QAM QPSK 16QAM
Middle CH 28.83 28.95 40.44 40.44
Mod. 64QAM | 256QAM | B4QAM | 256QAM
Middle CH 29.13 29.191 40.36 40.60

TEL : 408 9043300 Page Number 1 A2-1 of 72
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FR1 n48 / 30MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

ctrum &3
Ref Level 30.00 cbm  Offset 12,30 db = RBW 300 kHz
o Att 30de  SWT ims @ VBW 1MHz Mode Auto Sweep
SGL Count 100/100
(@ 17k Max
™Il 8.30 dBm)
3.6912240 GHZ|
= ndB 26.00 dB
=) 26.052000000 MHz
104 T 129.4
A h o )
. e A R waadtea
- { }LI
20 d ;
Hh[ b
N
I, Wakghy, punliteittony
S IR L S
60 d
CF 3.62499 GHz 1001 pts Span 60.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result
ML T 3631224 Ghz 8.30 dém ndB down 28,052 MHz
TL 1 3.610365 GHz -17.68 dam nds 26.00 dB
T2 1 3638417 GHz -17.38 dBm  factor 129.4

J

FR1 n48 / 30MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

J

ectrum - ctrum
Ref Level 30.00 B Offset 12.30 0B & RBW 300 kHz Ref Level 30.00 0Bm _ OFfset 12.30 0B w RBW 300 khz
o att a0de SWT 1ms @ VBW 1MHz Mode Auto Sweep o att 30de SWT 1ms @ VBW 1MHz Mode Auto Sweep
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
MiL1] 5.19 dBm MiL1] 6.41 dom)
5700 GHz 3.6369180 GHZ]
20 ndg 26.00 dB| 2 ndg 26.00 dB|
04 By 28831000000 MHZ| 04 By " 28.951000000 MHz
] Q factor 125.7 Q factor 125.86]
od Al el il ftlactiod ol od PO, LN, Lol oot ot tPaspasdape
’ \
BUE EI T -10 di ]
£ I
20 d i Th 20 df - )
30 -30
T "MM ki
Trasdy 1 Wkt . .
bty Lttty S L Pttt bl
¥ ey 1
50 df -50 di
60 df -60 de
CF 3.62499 GHz 1001 pts Span 60.0 MHz CF 3.62499 GHz 1001 pts an 60.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML T 3.62457 GHz 5.19 dBm nd@ down 26,831 MHz ML 3.636018 GHz 6.41 dBm nd@ down 28,951 MHz
T fy 2.610544 GHz -22,65 dam nds 26.00 dB TL L 3.510604 GHz -18.88 dam nds 26,00 da
T2 1 3.639376 GHz -19.52 dBm Q factor 125.7 T2 1 3.639555 GHz -19.80 dBm Q factor 125.6
— e
L U J w L JU J L]
Spectrum - vectrum o
Ref Level 30.00 B Offset 12.30 0B & RBW 300 kHz RefLevel 30.00 dbm  Offset 12,30 db @ RBW 300 khz
o att a0de SWT 1ms @ VBW 1MHz Mode Auto Sweep o att 30de SWT 1ms @ VBW 1MHz Mode Auto Sweep
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
MiL1] 5.14 dém| MiL1] 2.11 dom)
3.6227720 GHz 146400 GHz,
20 ndg 26.00 dB| 2 ndg 26.00 dB|
04 By 29131000000 MHZ| 04 By 29.191000000 MHz
Q factor 124.4 Q fe 1 124.5]
od LI R £ SO e od T
+ e f g Fial R | T e iy
-0 d - -10 di I
20d \f 20 d [g
a0 M’Lh' 30 |
/ A !
oyt LtV a0 g " o gontd nad) NN T
e e e iR ARy Ll e
50 df 50 d
-6 df -60 di
CF 3.62499 GHz 1001 pts Span 0.0 MHz CF 9.62499 GHz 1001 pts Span 60.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 3622772 GHz 5.14 dBm nd@ down 29.131 MH2 M1 3.63464 GHz 2.11 dBm nd@ down 29,191 MHZ
T 1 2.610485 GHz -16.58 dBm nd8 26.00 dB TL L 3.610365 GHz “24.64 dBm n 26,00 d8
T2 1 3639615 GHz -19.25 dam Q factor 124.4 T2 1 3.639555 GHz -25.37 dém Q factor 124.5
L U J wa L JU L]
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG211223001B

FR1 n48 / 40MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

ctrum &3
Ref Level 30.00 dém  Offset 12,30 dé & RBW 1 MHz
o Att 30de  SWT ims @ VBW 3MHz  Mode Auto Sweep
SGL Count 100/100
(@ 17k Max
™Il 2.21 aBm
3.6256290 GHZ|
= 1 ndB 26.00 dB
v
y B 38.362000000 MHz
W TR iy 945
\
g {
BUE! I’fz
20 d
) | 0. ‘
Ty ATl [T
I ﬂ*ﬁm\w\wﬂ i g
-40d
504
60 d
CF 3.62499 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result
ML 1 3625629 GHz 12.21 dBm ndB down 38.362 MHz
T1 1 360477 GHz -14.13 dém nds 26.00 d8
T2 1 3643132 GHz -16.38 dm  factor 94.5
g

J

FR1 n48 / 40MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

ectrum - ctrum
Ref Level 30.00 cBm  Offset 12,30 0B & RBW 1 MHz RefLevel 30,00 0Bm  Offset 12,30 dB & RBW 1MHz
}o Att 30d8 SWT 1ms @ VBW 3 MHz Mode Auto Sweep po Att 30de SWT 1ms @ VBW 3 MHz Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] .86 dBm) mili]
3.6412140 GHZ|
e ndB ) 26.00 dB & ndB 26.00 dB
04 Bu Y 40.440000000 MHz 104 M 40.440000000 MHz
TYIRFTISY (PN WIS PFPRVZR N1 e lM\ 90.0 TS R R [ A R A AN 8.8
ad 0d f 1
I 1 { i
i di L
-10 T -0 T rll I]'f
¥
20 d 1} 20 di J T
_30 dBy 4L " 0 bl e 11T
IJ»M'U'JI‘FNP“K"T" i e A ] P T G T LT e
-40 -40 df
-50 d -50 di
-60 df -60 di
CF 3.62499 GHz 1001 pts Span 80.0 MHz CF 3.62499 GHz 1001 pts pan 80.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 3641214 GHz 9.88 dbm ndB down 40,44 MHz ML 3.631384 GHz 9.38 dém ndB down 40,44 MHz
TL 1 360477 GHz -15.58 dam nds 26.00 d8 T1 1 3.60477 GHz -17.44 dBm nds 26.00 da
T2 1 364521 GHz -17.98 dém  factor 50.0 T2 1 3.64521 GHz -17.41 dém  factor 89.8
— e —
L U w L JU L]

64Q0AM

256QAM

Spectrum - vectrum o
Ref Level 30.00 GBm  Offset 12,30 0B & RBW 1 MHz ReflLevel 30.00 dbm  Offset 12,30 db @ RBW 1 MHz
o att a0de SWT 1ms @ VBW 3MHz  Mode Auto Sweep o att 30de SWT 1ms @ VBW 3MHz  Mode Auto Sweep
SGL Count 100,100 SGL Count 100/100
@19k Max | C e
MiL1] 8.61 dBm| MiL1] 5.76 dBm)
3.6317830 GHz 3.6241110 GHZ]
20 ndg 26.00 dB| 2 ndg 26.00 dB|
04 [0 40.360000000 MHZ| 04 . By 40.599000000 MHz
ATt 2k I A PR R A 90.0 - Qf ) 89.3
o s e . N v WAt T g b iyl
T i
-10d T -10d b
¥ h
20d 5 204 ‘[
i T, u‘l«ll"ll A 0 nh
ol satai i b ) \ Wy N R LI WO VP
-40 d -40 d
50 df 50 d
-6 df -60 di
CF 3.62499 GHz 1001 pts Span 80.0 MHz CF 9.62499 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 3631783 GHz 8.61 dBm nd@ down 40.36 MHz M1 3.624111 GHz 5.79 dBm nd@ down 40,599 MHZ
T 1 3.60493 GHz -16.54 dBm nd8 26.00 dB TL L 360485 GHz -20.31 dbm n 26,00 d8
T2 1 364529 GHz -12.14 dBm Q factor 90.0 T2 1 3.64545 GHz -23.89 dam Q factor 89.3
L it L ) L]

J

J
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seamancas. FCC RADIO TEST REPORT Report No. : FG211223001B

Occupied Bandwidth

Mode FR1 n48 : OB BW(MHz) / DFT-S OFDM
BW 30MHz 40MHz
Mod. PI/2 BPSK | PI/2 BPSK
Middle CH 26.79 35.96
Mode FR1 n48 : OB BW(MHz) / CP OFDM
BW 30MHz 40MHz
Mod. QPSK 16PSK QPSK 16QAM
Middle CH 27.87 27.87 38.04 37.96
Mod. 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 27.75 27.81 37.96 37.88
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FG211223001B

FR1 n48 / 30MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

ctrum &3
Ref Level 30.00 dém  Offset 12,30 dé & RBW 300 kHz
o Att 30de  SWT 1ms @ VBW 1MHz  Mode Auto Sweep
SGL Count 100/100
(@ 17k Max
™Il B.01 dBm)
20 3.6254700 GHZ|
Oce B 26.703206793 MHz
10 d - --
DLt A T (e WYL 5
0 di T
d ! |
-0 7
J
20 d .-||
| ;
)
j i Y
LAA Lt Mgty )
G T e
50 df
60 d
CF 3.62499 GHz 1001 pts Span 60.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result |
ML 1 362547 GHz 8.01 dém
TL 1 2.6110839 GHz 5.41 dam Occ 8w 26.793206793 MHz
T2 1 36378771 GHz 4.17 dBm

FR1 n48 / 30MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

L it

ectrum - ctrum
Ref Level 30.00 cBm  Offsel 12,30 dB & RBW 300 kHz RefLevel 30,00 Bm  Offset 12,30 dB & RBW 300 kHz
}o Att 30d8 SWT 1ms @ VBW 1MHz Mode Auto Sweep po Att 30de SWT 1ms @ VBW 1MHz Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 51 dBm mili] 5.07 dBm
20 3.6156990 GHZ| - 3.6370380 GHz
Oce B 27.872127872 MHz Oce B 27.872127872 MHz
10 d - 10 d
T4 he T
o d S ol g A A oot it b 0d s b flandel o, 0 0, P TR Y, 0
f 7
-0 -10 | I[
s0d | 204 4
\ ﬂ \
0 i gk 0 rﬂ"l T
I o ) Al Il
P S bt Y| MRS L (T
50 df -50 di
-60 df -60 di
CF 3.62499 GHz 1001 pts Span 60.0 MHz CF 3.62499 GHz 1001 pts pan 60.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 3615699 GHz 4.51 dBm ML 3.637038 GHz 5.07 dém
TL 1 26110839 GHz 1.05 dBm Oce Bw 27.872127872 MH2 TL 1 3.6110839 GHz 0.97 dém Oce Bw 27.872127872 MH2z
T2 1 3638956 GHz 0.52 dém T2 1 3.638956 GHz -2.25 dBm
m — e —

64Q0AM

256QAM

Spectrum - vectrum o
Ref Level 30.00 GBm  Offset 12,30 OB & RBW 300 kHz RefLevel 30.00 dbm  Offset 12,30 db @ RBW 300 khz
o att a0de SWT 1ms @ VBW 1MHz Mode Auto Sweep o att 30de SWT 1ms @ VBW 1MHz Mode Auto Sweep
SGL Count 100,100 SGL Count 100/100
@19k Max | C e
MiL1] +.44 dBm MiL1] 16 dBm
2 3.6361390 GHz o 3.6215130 GHZ]
Occ Bw 27.752247752 MHz| Occ Bw 27.812187812 MHz|
10d - 10 ds
v| 2
0d ot Mt iler i, it Lna Ao Mipaten i 0 d T
Y T 1 \ )H, PR AT g P
-0 d T -10 di J ‘!
20d i 20d
L l !
a0 30
i [
Wil [T J
ST RINLTLL Y I P W oy ) N R F‘h- Medo Uns
i ety Py R L L il R e
50 df 50 d
-6 df -60 di
CF 3.62499 GHz 1001 pts Span 0.0 MHz CF 9.62499 GHz 1001 pts Span 60.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 3.636139 GHz 4.44 dBm ML 3.521513 GHz 2.16 dam
T 1 3.6111438 GHz 0.60 dBm Oce Bw 27.752247752 MHz TL L 3.6111438 GHz -5.31 dBm Oce Bw 27.812187812 MHz
T2 1 3.6388961 GHZ 1.92 darm T2 1 3.538956 GHz -2.36 dam
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG211223001B

FR1 n48 / 40MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

ctrum &3
Ref Level 30.00 dém  Offset 12,30 dé & RBW 1 MHz
o Att 30de  SWT 1ms @ VBW 3 MHz  Mode Auto Sweep
SGL Count 100/100
(@ 17k Max
™Il 12.43 dBm|
20 3.6991420 GHZ|
0cr Bw 35.964035964 MHz
r
wd TP
0 di
o J
20 d ’
[ !
_ , ik
7 pi kit
»'BMM‘,, Y T Vo gl
-40d
504
60 d
CF 3.62499 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result |
ML 1 3633142 Ghz 12.43 dBm
TL 1 3.605969 GHz 6.24 dBm oce Bw 35.964035364 MHZ
T2 1 36419331 GHz 5.52 dém

FR1 n48 / 40MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

ectrum - ctrum
Ref Level 30.00 GBm  Offset 12,30 0B & RBW 1 MHz ReflLevel 30.00 dbm  Offset 12,30 db @ RBW 1 MHz
o att a0de SWT 1ms @ VBW 3MHz  Mode Auto Sweep o att 30de SWT 1ms @ VBW 3MHz  Mode Auto Sweep
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
MiL1] 10.03 dBm) MiL1] 5.07 dom)
2 3.6425720 GHz o 3.6397750 GHZ]
Occ Bw " 38.041958042 MHz| Occ Bw 37.962037962 MHZ|
M1
10 df t F 10 d —
gt ipburprivmr oyl ot il RRTITIPE T RN YN AT P
od 4 0 y
I i
-t0d - \l -10d rJ -
oo f | o i ‘1
. | i 1y I ja . f
a |r I |'J ) |
: '1‘1‘ TR T LN P e v e e ] Ml kbl it 2T
40 d
50 df -50 di
60 df -60 de
CF 3.62499 GHz 1001 pts Span 80.0 MHz CF 3.62499 GHz 1001 pts an 80.0 MHz
Marker Marker
Type | Ref | Trc | X-value ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML T 3.642572 GHz 10.03 dBm ML 3.639775 GHz 9.07 dém
T fy 3.605969 GHz 4,99 dam oce Bw 38.041958042 MHz TL L 3.5060489 GHz 4,18 dam oce Bw 37.962037962 MHZ
T2 1 3.644011 GHz 5.04 dBm T2 1 3.644011 GHz 3.05 dBm
— —
L U J w L JU J L]
Spectrum - vectrum o
Ref Level 30.00 GBm  Offset 12,30 0B & RBW 1 MHz ReflLevel 30.00 dbm  Offset 12,30 db @ RBW 1 MHz
o att a0de SWT 1ms @ VBW 3MHz  Mode Auto Sweep o att 30de SWT 1ms @ VBW 3MHz  Mode Auto Sweep
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
MiL1] .55 dam| MiL1] 6.16 dom)
2 3.6249900 GHz o 3.6180370 GHZ]
Occ Bw 37.962037962 MHz| Occ Bw 37.882117882 MHz|
M1
10 di " Tz 10 d '
» etk gt Mgy ooyl AsonA e o ) T M et ey o
\ \
-0 d ¥ -10 di t
20d |‘ 20 d J
\ [ 1
-3 + o -30
i G ] i iy i
A Ceeem (7 TN RV S LT [
-40 d -40 d
50 df 50 d
60 d -60 di
CF 3.62499 GHz 1001 pts Span 80.0 MHz CF 9.62499 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 3.62499 GHz 9.55 dam ML 3.518037 GHz 6.16 dam
T 1 3.6060439 GHz 3.48 dm Oce Bw 37.962037962 MHz TL L 3.6061289 GHz -0.25 dBm Oce Bw 37.862117862 MHz
T2 1 3.644011 GHz 4,33 dam T2 1 3.544011 GHz -0.78 dam
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG211223001B

Unwanted Emission (MASK)

FR1 n48 / 30MHz / DFT-S OFDM / PI/2 BPSK

Lowest Channel

. # @ || Spectrum o
Ref Level 24.31 dBm  Offset 19.31 d& Mode Auto Sweep Ref Level 2431 dém  Offset 19.31 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 avgPwr
20 dbHRitdhec D 20 dbimpit Ghe DaR:
Line _SPURKOUS INE_ABS PABS Line _$PURJIOUS_LINE_AB, PASES
10 dBm i 10 dBém r
0 dBm 0 dem J
-10 dBm 'll -10 dBm f
-20 dam ] [ -20 dem T I
30 dbm 1 ! -30 cdbm |
SPURIOUS_LINE_ABS_ Ll | SPURIOUS_LINE_ABS ! |
-50 dam. J‘ it H -50 dBm H + "
LU ——_ R | S
-60 dem v 60 dém V
-70 dBm -70 dBm
Start 3.52 GHz 12009 pts Stop 3.73 GHz | (|| Start 3.52 GHz 12009 pts Stop 3.73 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | __Powerabs | ALimit Range Low RangeUp | RBW | Frequency | Powerabs | ALimit
3,520 GHz 3.530 GHz 1.000 MHz 3.52329 GHz -52.50 dBm -12.50 d& 3.520 GHz 3.530 GHz 1,000 MHz 3.52357 GHz “52.44 dbm -12.44 db
3.530 GHz 3.540 GHz 1.000 MHz 3.53937 GHz -52.49 dBm -27.49 dB 3.530 GHz 3.540 GHz 1,000 MHz 3.53706 GHz -53.21 dBm -28.21 dB
3,540 GHz 3.549 GHz 1.000 MHz 3.54857 GHz -33.25 dém -20.25 de 3.540 GHz 3.540 GHz 1,000 MHz 3.54839 GhHz -52.83 dbm -39.83 dB
3.549 GHz 3.550 GHz 300.000 kHz 3.54998 GHz -29.53 dBm -16.59 dB 3.549 GHz 3.550 GHz 300.000 kHz 3.54980 GHz -58.28 dBm -45.28 dB
3.550 GHz 3.580 GHz 1.000 MHz 3.55121 GHz 14.78 dBm -15.22 dB 3.550 GHz 3.580 GHz 1,000 MHz 3.57856 GHz 13.58 dBm -16.42 dB
3,580 GHz 3.581 GHz 300,000 kHz 3.58019 GHz -58.45 dBm -45.45 di 3,580 GHz 3,581 GHz 200,000 kHz 3.50001 GHz -28.99 dbm ~15.99 dp
3,581 GHz 3.610 GHz 1.000 MHz 3.58745 GHz -53.58 d&m -40.58 d& 3.581 GHz 3.610 GHz 1,000 MHz 3.58107 GHz -33.64 dbm -20.64 dB
3.610 GHz 3.720 GHz 1.000 MHz 3.61269 GHz -53.61 dBm -28.61 dB 2,610 GHz 3.720 GHz 1,000 MHz 368260 GHz -53.55 dBm -28.55 db
3,720 GHz 3.730 GHz 1.000 MHz 3.72779 GHz -54.39 dBm -14.39 dB 3.720 GHz 3.730 GHz 1,000 MHz 3.72623 GHz 54.42 dbm C14.42 dB
i i )
Date:
pectrur =
Ref Level 24.31 dBm Offset 15.31 dB Mode Auto Sweep
Count 100/100
@1 AvgPwr
20 dbhpitfhec! I
Line BPURIOUS INE_ABS
10 dem
0 dem e
-10 dBm l
-20 d8m ] \
-30 dBm 1
SPURIOUS_LINE_ABS_ 1
o ’
-60 dBm
-70 dBm
Start 3.52 GHz 12009 pts Stop 3.73 GHz
Spurious Emissions
Range Low | RangeUp | RBW | Frequency |  Powerabs | ALimit
3,520 GHz 3.530 GHz 1.000 MHz 3.52734 GHz -47.66 dBm -7.66 d&
3.530 GHz 3.540 GHz 1.000 MHz 3.53822 GHz -45.40 dBm -20.40 dB
3.540 GHz 3.549 GHz 1.000 MHz 3.54892 GHz -40.15 dBm -27.15 dB
3,545 GHz 3.550 GHz 300,000 kHz 3.54957 GHz -37.20 d&ém -24.20 d&
3,550 GHz 3.580 GHz 1.000 MHz 3.55833 GHz 1.74 dBm -28.26 dB
32,580 GHz 3.581 GHz 300,000 kHz 3.58005 GHz -46.65 dBm -33.65 d&
3.581 GHz 3.610 GHz 1.000 MHz 3.59104 GHz -41.14 dBm -28.14 d&
3.610 GHz 3.720 GHz 1.000 MHz 3.61500 GHz -51.45 dBm -26.45 dB
3,720 GHz 3.730 GHz 1.000 MHz 3.72577 GHz -54.45 dBm -14.45 dB
- —
1 [T
Date:z 3 2022
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Report No. : FG211223001B

FR1 n48 / 30MHz / DFT-S OFDM / PI/2 BPSK

Middle Channel

1R

BO

1RBmax

oo
Spectrur + Sp m =
Ref Level 19.31 dBm  Offset 19.31 dB Mode Auto Sweep Ref Level 13,31 dBm  Offset 19.31 dB Mode Auto Sweep
SGL Caunt 100/100 SGL Count 100,100
@1 AvgPwr [®1 2vgPwr
Limit Gheck PAES n Limit ¢heck PAES
10 dBfve—HPHRTIOTS e AR ;H..vw 10 dB e —$ PURTOUS I INE—ABS Py f
ode 0 deBm ,
-10 dam -10 dBm J
-20 dam [ | -20 dBm [
] [ I l
30 dom 4 I -30 dBm
SPURIOUS_LINE_ABS_ ] l | SPURIOUS_LINE_ABS j
-50 dam J L J .50 dBm \ | J R
! Bl L= e | il
-60 dBm -60 dBm
-70 dem -70 dBm
Start 3.52 GHz 12009 pts Stop 3.73 GHz | (|| Start 3.52 GHz 12009 pts Stop 3.73 GHz
Spurious Emissions Spurious Emissions
Range Low | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency | ___powerabs | ALimit
3.520 GHz 3.530 GHz 1.000 MHz 3.52240 GHz -53.23 dém -13.23 d8 3,520 GHz 3.530 GHz 1,000 MHz 3.52616 GHz -53.31 dBm -13.31 dB
3.530 GHz 3.580 GHz 1.000 MHz 353172 GHz -53.12 dBm -28.12 dB 3.530 GHz 3.580 GHz 1,000 MHz 3.56914 GHz -§3.28 dBm -28.28 dB
3,580 GHz 3.609 GHz 1.000 MHz 3.60875 GHz -32.77 dém -19.77 de 3.580 GHz 3.608 GHz 1,000 MHz 3.58358 GHz -50.53 dbm -37.53 dB
3.609 GHz 3.610 GHz 300,000 kHz 3.60998 GHz -21.47 dém -8.47 d& 3.609 GHz 3.610 GHz 300,000 kHz 3.50999 GHz -57.32 dBm -44.32 dB
3.610 GHz 3.640 GHz 1.000 MHz 3.61117 GHz 18.72 dBm -11.28 d& 3.610 GHz 3.640 GHz 1.000 MHz 3.63900 GHz 17.72 dBm -12.28 dB
3.640 GHz 3.641 GHz 300.000 kHz 3.64001 GHz -57.51 dBm -44.51 dB 3.640 GHz 3.641 GHz 300.000 kHz 3.64000 GHz -26.38 dBm -13.38 dB
3.641 GHz 3.670 GHz 1.000 MHz 3.64130 GHz -52.71 dém -39.71 d& 3.641 GHz 3.670 GHz 1,000 MHz 3.64110 GHz -31.92 dBm -18.92 dB
3.670 GHz 3.720 GHz 1.000 MHz 3.68081 GHz -53.57 dBm -28.57 dB 3,670 GHz 3.720 GHz 1,000 MHz 3.68651 GHz -53.57 dBm -8.57 dB
3,720 GHz 3.730 GHz 1.000 MHz 3.72265 GHz -53.65 dBm -13.65 dB 3.720 GHz 3.730 GHz 1.000 MHz 3.72458 GHz 53.68 dbm ~13.68 db

Full

RB

Spectrur

Count 100/100

Ref Level 19.31 dBm

Offset 15.31 dB

Mode Auto Sweep

@1 AvgPwr

Limit ¢heck

10 dBfive—$PORTOHS

PARS

0dB

e

PEES

-10 dam

ir'um

-20 dBm

-30 dBm

SPURIOUS_

LINE_ABS_

Start 3.52 GHz 12009 pts Stop 3.73 GHz
Spurious Emissions
Range Low | RangeUp | RBW | Frequency |  Powerabs | ALimit
3.520 GHz 3.830 GHz 1.000 MHz 3.52204 GHz -53.44 dBm -13.44 dB
3.530 GHz 3.580 GHz 1.000 MHz 3.56644 GHz -49.83 dBm -24.83 d&
2,580 GHz 3.609 GHz 1,000 MHz 3.60896 GHz -37.51 dBém -24.51 d&
3.609 GHz 3.610 GHz 300.000 kHz 3.60996 GHz -34.28 dBm -21.28 dB
3.610 GHz 3.640 GHz 1.000 MHz 3.63228 GHz 5.51 dBm -24.49 dB
3.640 GHz 3.641 GHz 300,000 kHz 3.64028 GHz -39.79 dBm -26.79 d&
3.641 GHz 3.670 GHz 1.000 MHz 3.64985 GHz -37.19 dBm -24.19 d&
3.670 GHz 3.720 GHz 1.000 MHz 3.67832 GHz -49.29 dBm -24.29 dB
3.720 GHz 3.730 GHz 1.000 MHz 3.72471 GHz -53.77 dBm -13.77 d&
—
I J [ERNRO )
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FR1 n48 / 30MHz / DFT-S OFDM / PI/2 BPSK

Highest Channel

oo
Spectrur + Sp m =
Ref Level 19.31 dBm  Offset 19.31 d& Mode Auto Sweep Ref Level 19.31 dém Offset 19.31 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 avgPwr
Limit Fheck PAES Limit ¢heck PAES
10 dBfve—HPHRTIOTS e AR PASS 1 10 dB e —$ PURTOUS I INE—ABS Py
ode 0 deBm
10 dBm R -10 dBm.
-20 dBm \1 I -20 dBm l
-30 dBm -30 chm
SPURIOUS_LINE_ABS_ | l | | SPURIOUS_LINE_ABS
S0 daln‘-‘ \ J -50 dBIr:-
- | R = ) ¥ — P
-60 dBm -60 dBm
-70 dem -70 dBm
Start 3.52 GHz 12009 pts Stop 3.73 GHz | (|| Start 3.52 GHz 12009 pts Stop 3.73 GHz
Spurious Emissions Spurious Emissions
Range Low | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency | ___powerabs | ALimit
3.520 GHz 3.530 GHz 1.000 MHz 3.52993 GHz -54.09 dBm -14.09 d& 3.520 GHz 3.530 GHz 1,000 MHz 3.52573 GHz -54.12 dBm -14.12 dB
3.530 GHz 3.640 GHz 1.000 MHz 3.56335 GHz -532.43 dBm -28.43 dB 3.530 GHz 3.640 GHz 1,000 MHz 3.55467 GHz -53.47 dBm -28.47 dB
3,640 GHz 3.669 GHz 1.000 MHz 3.66859 GHz -33.52 dém -20.52 de 3.640 GHz 3.660 GHz 1,000 MHz 3.64355 GHz -51.03 dbm -38.93 dB
3.669 GHz 3.670 GHz 300.000 kHz 3.66999 GHz -25.26 dBm -12.26 d& 3.660 GHz 3.670 GHz 300.000 kHz 3.66992 GHz -58.29 dBm -45.20 dB
3.670 GHz 3.700 GHz 1.000 MHz 3.67103 GHz 16.18 dBm -13.82 dB 3.670 GHz 3.700 GHz 1,000 MHz 3.69872 GHz 14.69 dBm -15.11 dB
3.700 GHz 3.701 GHz 300.000 kHz 370002 GHz -57.97 dém -44.97 dB 3.700 GHz 3.701 GHz 300.000 kHz 3.70005 GHz -27.68 dBm -14.68 dB
3.701 GHz 3.710 GHz 1.000 MHz 3.70131 GHz -53.13 dém -40.13 dé 3.701 GHz 3.710 GHz 1.000 MHz 3.70101 GHz -31.00 dBm -18.00 d8
2.710 GHz 3.720 GHz 1.000 MHz 371020 GHz -53.48 dBm -28.48 8 2,710 GHz 3.720 GHz 1,000 MHz 3.71260 GHz -52.04 dBm -27.04 dB
3,720 GHz 3.730 GHz 1.000 MHz 3.72127 GHz -54.35 dBm -14.35 dB 3.720 GHz 3.730 GHz 1,000 MHz 3.72673 GHz 52,75 dbm 12,75 dB
J1 ) o
Date:
Spectrur =
Ref Level 15.31 dBm Offset 15.31 dB Mode Auto Sweep
Count 100/100
@1 AvgPwr
Limit Gheck PAES
10 dBfve—HPORTOTS JIE—AD: PHES
ode
-10 dam \\
-20 dBm l I
-30 dBm
SPURIOUS_LINE ABS |_ |
-50 dBm S~ d‘ M“w
-60 dBm
-70 dBm
Start 3.52 GHz 12009 pts Stop 3.73 GHz
Spurious Emissions
Range Low | RangeUp | RBW | Frequency |  Powerabs | ALimit
3,520 GHz 3.530 GHz 1.000 MHz 3.52647 GHz -54.09 dBm -14.08 d&
3.530 GHz 3.640 GHz 1.000 MHz 3.63412 GHz -51.75 dBm -26.75 dB
3.640 GHz 3.669 GHz 1,000 MHz 3.66893 GHz -40.18 dBm -27.18 de
3,665 GHz 3.670 GHz 300,000 kHz 3.66958 GHz -36.84 dém -23.84 di
3.670 GHz 3.700 GHz 1.000 MHz 3.68475 GHz 3.11 dBm -26.89 dB
2,700 GHz 3.701 GHz 300,000 kHz 3.70008 GHz -45.02 dBém -32.02 d&
3.701 GHz 3.710 GHz 1.000 MHz 3.70101 GHz -42.13 dBm -29.13 d&
3.710 GHz 3.720 GHz 1.000 MHz 3.71207 GHz -42.02 dBm -17.02 d&
3,720 GHz 3.730 GHz 1.000 MHz 3.72048 GHz -46.51 dBm -6.51 dB
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Range Low | RangeUp | RBW | Frequency | Powerabs | ALimit Range Low Range Up | RBW | Frequency | ___powerabs | ALimit
3.520 GHz 3.530 GHz 1.000 MHz 3.52355 GHz -52.23 dém -12.23 d8 3,520 GHz 3.530 GHz 1,000 MHz 3.52352 GHz -52.38 dbm -12.38 dB
3.530 GHz 3.540 GHz 1.000 MHz 3.53937 GHz -52.59 dBm -27.59 dB 3.530 GHz 3.540 GHz 1,000 MHz 3.53960 GHz -53.14 dBm -28.14 dB
3,540 GHz 3.549 GHz 1.000 MHz 3.54856 GHz -33.54 dém -20.54 de 3.540 GHz 3.540 GHz 1,000 MHz 3.54772 GhHz -52.75 dbm -39.75 dB
3.549 GHz 3.550 GHz 300.000 kHz 3.54998 GHz -28.23 dBm -15.23 dB 3.549 GHz 3.550 GHz 300.000 kHz 3.54998 GHz -58.17 dBm -45.17 dB
3.550 GHz 3.580 GHz 1.000 MHz 3.55118 GHz 14.23 dBm -15.77 dB 3.550 GHz 3.580 GHz 1,000 MHz 3.57886 GHz 13.61 dBm -16.19 dB
3.580 GHz 3.581 GHz 300.000 kHz 3.58019 GHz -58.46 dém -45.46 dB 3.580 GHz 3.581 GHz 300.000 kHz 3.58005 GHz -29.42 dBm -16.42 dB
3.581 GHz 3.610 GHz 1.000 MHz 3.58000 GHz -53.48 dém -40.48 dé 3.581 GHz 3.610 GHz 1.000 MHz 3.58101 GHz -30.58 dBm -17.58 dB
3.610 GHz 3.720 GHz 1.000 MHz 3.62632 GHz -53.64 dBm -28.64 dB 2,610 GHz 3.720 GHz 1,000 MHz 3.61819 GHz -53.53 dBm -28.53 dB
3,720 GHz 3.730 GHz 1.000 MHz 3.72350 GHz -54.45 dBm -14.45 dB 3.720 GHz 3.730 GHz 1,000 MHz 3.72500 GHz 54.42 dbm C14.42 dB
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3,520 GHz 3.530 GHz 1.000 MHz 3.52527 GHz -43.68 dBm -3.68 dB
3.530 GHz 3.540 GHz 1.000 MHz 3.53052 GHz -43.66 dBm -18.66 dB
3.540 GHz 3.549 GHz 1,000 MHz 3,54897 GHz -41.44 dBm -28.44 d&
3,545 GHz 3.550 GHz 300,000 kHz 3.54957 GHz -38.39 d&m -25.39 d&
3,550 GHz 3.580 GHz 1.000 MHz 3.56304 GHz 1.64 dBm -28.36 dB
32,580 GHz 3.581 GHz 300,000 kHz 3.58007 GHz -45.07 dBm -32.07 d&
3.581 GHz 3.610 GHz 1.000 MHz 3.58125 GHz -40.91 dBm -27.81 d&
3.610 GHz 3.720 GHz 1.000 MHz 3.62225 GHz -49.29 dBm -24.28 dB
3,720 GHz 3.730 GHz 1.000 MHz 3,72365 GHz -54.41 dBm -14.41 dB
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Range Low | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency | ___powerabs | ALimit
3,520 GHz 3.530 GHz 1.000 MHz 3.52023 GHz -53.21 dém -13.21 dB 3.520 GHz 3.530 GHz 1.000 MHz 3.52871 GHz -53.13 dBm -13.13 de
3.530 GHz 3.580 GHz 1.000 MHz 3.56464 GHz -53.39 dém -28.39 dB 3.530 GHz 3.580 GHz 1,000 MHz 3.54146 GHz -53.43 dBm -28.43 dB
3.580 GHz 3.609 GHz 1.000 MHz 3.60896 GHz -32.07 dém -19.07 d& 3.580 GHz 3.600 GHz 1,000 MHz 3.68352 GHz ~51.00 dBm -32.00 de
3.609 GHz 3.610 GHz 300,000 kHz 3.60999 GHz -23.36 dém -10.36 d& 3.600 GHz 3.610 GHz 300.000 kHz 3.60093 GHz -57.78 dBm -44.78 dB
3.610 GHz 3.640 GHz 1.000 MHz 3.51107 GHz 17.45 dBm -12.55 dB 3.510 GHz 3.640 GHz 1,000 MHz 3.63865 GHz 18.22 dbm 1178 dB
3.640 GHz 3.641 GHz 300,000 kHz 3.64008 GHz -56.87 dém -43.87 dB 3.640 GHz 3.641 GHz 300.000 kHz 3.64002 GHz Z24.60 dBm C11.60 dB
3.641 GHz 3.670 GHz 1.000 MHz 3.64104 GHz -52.07 dém -39.07 dé 3.641 GHz 3.670 GHz 1.000 MHz 3.64113 GHz -32.15 dBm -19.15 de
3.670 GHz 3.720 GHz 1.000 MHz 3.71803 GHz -53.67 dBm -28.67 dB 2,670 GHz 3.720 GHz 1,000 MHz 367847 GHz -53.67 dBm -28.67 db
3.720 GHz 3.730 GHz 1.000 MHz 3.72431 GHz -53.63 dém -13.63 dB 3.720 GHz 2,730 GHz 1,000 MH2 3.72477 GHz -53.61 dBm C13.61 dB
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3.520 GHz 3.530 GHz 1.000 MHz 3.52210 GHz -53.05 deém -13.05 dB
3.530 GHz 3.580 GHz 1.000 MHz 3.56544 GHz -45.67 dBm -20.67 dB
2,580 GHz 3.609 GHz 1,000 MHz 3.60872 GHz -36.69 dém -23.69 de
3.609 GHz 3.610 GHz 300.000 kHz 3.60999 GHz -32.79 dém -19.79 dB
3.610 GHz 3.640 GHz 1.000 MHz 3.63008 GHz 4.98 dBm -25.02 dB
3.640 GHz 3.641 GHz 300,000 kHz 3.64029 GHz -30.07 dém -26.07 d&
3.641 GHz 3.670 GHz 1.000 MHz 3.64264 GHz -35.96 dém -22.96 dB
3.670 GHz 3.720 GHz 1.000 MHz 3.68226 GHz -46.25 dBm -21.25 dB
3.720 GHz 3.730 GHz 1.000 MHz 3.72454 GHz -53.47 dém -13.47 dB
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Range Low | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency | ___powerabs | ALimit
3.520 GHz 3.530 GHz 1.000 MHz 3.52296 GHz -§4.12 dBm -14.12 dB 3.520 GHz 3.530 GHz 1,000 MHz 3.52144 GHz -54.10 dBm -14.10 d&
3,530 GHz 3.640 GHz 1.000 MHz 3.53291 GHz -53.54 dBm -28.54 dB 3,530 GHz 3.640 GHz 1,000 MHz 3.53236 GHz ~53.63 dBm ~28.63 dB
3,640 GHz 3.669 GHz 1.000 MHz 3.66850 GHz -35.7% dém -22.79 de 3.640 GHz 3.660 GHz 1,000 MHz 3.64369 GHz -51.67 dbm -38.67 dB
3.669 GHz 3.670 GHz 300.000 kHz 3.66998 GHz -25.53 dBm -12.59 dB 3.660 GHz 3.670 GHz 300.000 kHz 3.66998 GHz -58.07 dBm -45.07 dB
3.670 GHz 3.700 GHz 1.000 MHz 367117 GHz 15.66 dBm -14.34 dB 3.670 GHz 3.700 GHz 1,000 MHz 3.69877 GHz 15.39 dBm -14.51 dB
3.700 GHz 3.701 GHz 300.000 kHz 370002 GHz -58.36 dém -45.36 db 3.700 GHz 3.701 GHz 300.000 kHz 3.70003 GHz -27.78 dBm -14.78 dB
3.701 GHz 3.710 GHz 1.000 MHz 3.70208 GHz -52.73 dém -39.73 d8 3.701 GHz 3.710 GHz 1,000 MHz 3.70109 GHz -34.74 dbm -21.74 dB
2.710 GHz 3.720 GHz 1.000 MHz 371162 GHz -53.34 dBm -28.34 8 2,710 GHz 3.720 GHz 1,000 MHz 3.71267 GHz -52.11 dBm -27.11 dB
3,720 GHz 3.730 GHz 1.000 MHz 3.72435 GHz -54.35 dBm -14.35 dB 3.720 GHz 3.730 GHz 1,000 MHz 3.72662 GHz 52.57 dbm C12.57 dB
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3,520 GHz 3.530 GHz 1.000 MHz 3.52156 GHz -54.05 dBm -14.05 d&
3.530 GHz 3.640 GHz 1.000 MHz 3.63313 GHz -48.05 dBm -23.05 dB
2,640 GHz 3.669 GHz 1,000 MHz 3.66893 GHz -32.11 dém -25.11 de
3,665 GHz 3.670 GHz 300,000 kHz 3.66957 GHz -36.56 dBm -23.56 dB
3.670 GHz 3.700 GHz 1.000 MHz 3.67388 GHz 3.86 dBm -26.14 dB
2,700 GHz 3.701 GHz 300,000 kHz 3.70008 GHz -42.25 dBm -20.25 d&
3.701 GHz 3.710 GHz 1.000 MHz 3.70138 GHz -37.78 dém -24.78 d&
3.710 GHz 3.720 GHz 1.000 MHz 3.71223 GHz -41.48 dBm -16.48 dB
3,720 GHz 3.730 GHz 1.000 MHz 3.72016 GHz -45.17 dBm -5.17 dB
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Range Low | RangeUp | RBW | Frequency | Powerabs | ALimit Range Low Range Up | RBW | Frequency | ___powerabs | ALimit
3.520 GHz 3.530 GHz 1.000 MHz 3.52341 GHz -51.96 dBm -11.96 d& 3.520 GHz 3.530 GHz 1,000 MHz 3.52345 GHz -52.34 dBm -12.34 dB
3.530 GHz 3.540 GHz 1.000 MHz 3.53711 GHz -51.82 dBm -26.82 dB 3.530 GHz 3.540 GHz 1,000 MHz 3.53697 GHz -53.09 dBém -28.09 dB
3,540 GHz 3.549 GHz 1.000 MHz 3.54881 GHz -35.36 dBém -22.36 de 3.540 GHz 3.540 GHz 1,000 MHz 3.54836 GHz -52.05 dbm -39.95 dB
3,549 GHz 3.550 GHz 300,000 kHz 3.54997 GHz -27.15 dém -14.15 d& 3,549 GHz 3.550 GHz 300,000 kHz 3.54993 GHz -57.90 dBm -44.90 dB
3.550 GHz 3.580 GHz 1.000 MHz 3.55128 GHz 14.48 dBm -15.52 d& 3.550 GHz 3.580 GHz 1,000 MHz 3.57877 GHz 13.88 dBm -16.12 dB
3.580 GHz 3.581 GHz 300.000 kHz 3.58003 GHz -58.36 dém -45.36 db 3.580 GHz 3.581 GHz 300.000 kHz 3.58001 GHz -28.08 dBm -15.08 dB
3.581 GHz 3.610 GHz 1.000 MHz 3.58142 GHz -53.28 dém -40.28 dé 3.581 GHz 3.610 GHz 1.000 MHz 3.58101 GHz -35.19 dBm -22.19 de
3.610 GHz 3.720 GHz 1.000 MHz 3.70851 GHz -53.48 dBm -28.48 dB 2,610 GHz 3.720 GHz 1,000 MHz 3.62830 GHz -53.66 dBm -28.66 dB
3,720 GHz 3.730 GHz 1.000 MHz 3.72785 GHz -54.46 dBm -14.46 dB 3.720 GHz 3.730 GHz 1,000 MHz 3.75871 GHz 54.43 dbm “14.43 dB
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3,520 GHz 3.530 GHz 1.000 MHz 3.52981 GHz -44.61 dBm -4.61 dB
3.530 GHz 3.540 GHz 1.000 MHz 3.53960 GHz -40.56 dBm -15.56 dB
3.540 GHz 3.549 GHz 1,000 MHz 3,54891 GHz -37.93 dém -24.93 d&
3,545 GHz 3.550 GHz 300,000 kHz 3.55000 GHz -38.09 d&m -25.09 d&
3,550 GHz 3.580 GHz 1.000 MHz 3.55171 GHz 2,10 dBm -27.90 dB
32,580 GHz 3.581 GHz 300,000 kHz 3.58013 GHz -41.03 dém -28.03 d&
3.581 GHz 3.610 GHz 1.000 MHz 3.58130 GHz -36.87 d8m -23.87 d&
3.610 GHz 3.720 GHz 1.000 MHz 3.61159 GHz -47.86 dBm -22.86 dB
3,720 GHz 3.730 GHz 1.000 MHz 3,72952 GHz -54.43 dBm -14.43 dB
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Range Low | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency | ___powerabs | ALimit
3.520 GHz 3.530 GHz 1.000 MHz 3.52B59 GHz -53.24 dBm -13.24 dB 3.520 GHz 3.530 GHz 1,000 MHz 3.52795 GHz -53.19 dBm -13.19 d&
3.530 GHz 3.580 GHz 1.000 MHz 3.53412 GHz -52.28 dBm -28.28 dB 3.530 GHz 3.580 GHz 1,000 MHz 3.54151 GHz -53.08 dBm -28.08 dB
3,580 GHz 3.609 GHz 1.000 MHz 3.60856 GHz -33.27 dém -20.27 de 3,580 GHz 3.600 GHz 1,000 MHz 3.58352 GHz -50.08 dbm ~37.08 dB
3,609 GHz 3.610 GHz 300,000 kHz 3.60998 GHz -23.96 dém -10.96 d& 3.609 GHz 3.610 GHz 300,000 kHz 3.60993 GHz -58.04 dBm -45.04 dB
3.610 GHz 3.640 GHz 1.000 MHz 3.61112 GHz 17.21 dBm -12.79 dB 3.610 GHz 3.640 GHz 1,000 MHz 3.63892 GHz 17.11 dbm Z12.89 db
3.640 GHz 3.641 GHz 300.000 kHz 364002 GHz -57.73 dém -44.73 dB 3.640 GHz 3.641 GHz 300.000 kHz 3.64000 GHz -24.17 dBm -11.17 dB
3,641 GHz 3.670 GHz 1.000 MHz 3.64235 GHz -53.09 d&m -40.09 d& 3.641 GHz 3.670 GHz 1,000 MHz 3.64133 GHz -33.07 dbm -20.07 d&
3.670 GHz 3.720 GHz 1.000 MHz 3.67392 GHz -53.71 dBm -28.71 dB 2,670 GHz 3.720 GHz 1,000 MHz 3.67327 GHz -53.52 dBm -28.52 dB
3,720 GHz 3.730 GHz 1.000 MHz 3.72222 GHz -53.66 dBm -13.66 dB 3.720 GHz 3.730 GHz 1,000 MHz 3.72799 GHz 53,73 dbm “13.73 dB
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3,520 GHz 3.530 GHz 1.000 MHz 3.52920 GHz -53.07 dBm -13.07 d&
3.530 GHz 3.580 GHz 1.000 MHz 3.57918 GHz -45.75 dBm -20.75 dB
2,580 GHz 3.609 GHz 1,000 MHz 3.60687 GHz -32,51 dém -25.51 dB
3,605 GHz 3.610 GHz 300,000 kHz 3.60957 GHz -37.20 d&ém -24.20 d&
3.610 GHz 3.640 GHz 1.000 MHz 3.62188 GHz 4.25 dBm -25.75 dB
2,640 GHz 3.641 GHz 300,000 kHz 364010 GHz -40.40 dBm -27.40 d&
3.641 GHz 3.670 GHz 1.000 MHz 3.64133 GHz -35.44 dBm -22.44 d8
3.670 GHz 3.720 GHz 1.000 MHz 3.67202 GHz -47.36 dBm -22.36 dB
3,720 GHz 3.730 GHz 1.000 MHz 3.72251 GHz -53.69 dBm -13.69 dB
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Range Low | RangeUp | RBW | Frequency | Powerabs | ALimit Range Low |  Range Up RBW | Frequency Power Abs | ALimit
3.520 GHz 3.530 GHz 1.000 MHz 3.52281 GHz -54.10 dBm -14.10 d& 3,520 GHz 3.530 GHz 1,000 MHz 3.52053 GHz -54.11 dBm -14.11 dB
3.530 GHz 3.640 GHz 1.000 MHz 3.57159 GHz -532.48 dBm -28.48 dB 3.530 GHz 3.640 GHz 1,000 MHz 3.55093 GHz -53.41 dBm -28.41 dB
3,640 GHz 3.669 GHz 1.000 MHz 3.66893 GHz -30.95 dém -17.85 de 3.640 GHz 3.660 GHz 1,000 MHz 3.64358 GHz -51.66 dbm -38.66 d&
3,669 GHz 3.670 GHz 300,000 kHz 3.66998 GHz -23.72 dém -10.72 dé 3.669 GHz 3.670 GHz 300,000 kHz 3.66991 GHz -58.23 dBm -45.23 dB
3.670 GHz 3.700 GHz 1.000 MHz 367115 GHz 16.83 dBm -13.17 dB 3.670 GHz 3.700 GHz 1,000 MHz 3.69881 GHz 15.92 dBm -14.08 dB
3.700 GHz 3.701 GHz 300.000 kHz 3.70006 GHz -57.95 dém -44.95 dB 3.700 GHz 3.701 GHz 300.000 kHz 3.70004 GHz -26.96 dBm -13.96 dB
3.701 GHz 3.710 GHz 1.000 MHz 3.70145 GHz -53.22 dém -40.22 dé 3.701 GHz 3.710 GHz 1.000 MHz 3.70107 GHz -31.52 dBm -18.52 dB
2.710 GHz 3.720 GHz 1.000 MHz 371480 GHz -53.56 dBm -28.56 o8 2,710 GHz 3.720 GHz 1,000 MHz 3.71108 GHz -36.43 dBm -11.43 d8
3,720 GHz 3.730 GHz 1.000 MHz 3.72001 GHz -54.37 dBm -14.37 dB 3.720 GHz 3.730 GHz 1,000 MHz 3.7656 GHz -53.00 dbm ~13.00 dB
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3,520 GHz 3.530 GHz 1.000 MHz 3.52397 GHz -54.08 dBm -14.08 d&
3.530 GHz 3.640 GHz 1.000 MHz 3.63808 GHz -47.45 dBm -22.45 dB
2,640 GHz 3.669 GHz 1,000 MHz 3.66881 GHz -32.82 dém -25.82 de
3,665 GHz 3.670 GHz 300,000 kHz 3.66950 GHz -36.53 dém -23.53 dB
3.670 GHz 3.700 GHz 1.000 MHz 3.68896 GHz 3.25 dBm -26.75 dB
2,700 GHz 3.701 GHz 300,000 kHz 3.70045 GHz -43.46 dBm -20.45 d&
3.701 GHz 3.710 GHz 1.000 MHz 3.70112 GHz -38.47 dBm -25.47 d&
3.710 GHz 3.720 GHz 1.000 MHz 3.71002 GHz -41.83 dBm -16.83 d&
3,720 GHz 3.730 GHz 1.000 MHz 3.72028 GHz -45.60 dBm -5.60 dB
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Range Low | RangeUp | RBW | Frequency | Powerabs | ALimit Range Low Range Up RBW | Frequency Power Abs | ALimit
3.520 GHz 3.530 GHz 1.000 MHz 3.52320 GHz -50.95 dBm -10.95 d& 3,520 GHz 3.530 GHz 1,000 MHz 3.52319 GHz -52.62 dbm -12.62 dB
3.530 GHz 3.540 GHz 1.000 MHz 3.53136 GHz -51.87 dBm -26.87 dB 3.530 GHz 3.540 GHz 1,000 MHz 3.53322 GHz -53.13 dBm -28.13 dB
3,540 GHz 3.549 GHz 1.000 MHz 3.54800 GHz -30.91 dém -17.81 de 3.540 GHz 3.540 GHz 1,000 MHz 3.54689 GHz -52.88 dbm -39.28 dB
3.549 GHz 3.550 GHz 300.000 kHz 3.54999 GHz -25.63 dBm -12.63 dB 3.549 GHz 3.550 GHz 300.000 kHz 3.54979 GHz -58.09 dBm -45.00 dB
3.550 GHz 3.580 GHz 1.000 MHz 3.55115 GHz 15.82 dBm -14.18 dB 3.550 GHz 3.580 GHz 1,000 MHz 3.57883 GHz 15.57 dBm -14.43 dB
3.580 GHz 3.581 GHz 300.000 kHz 3.58005 GHz -57.61 dém -44.61 dB 3.580 GHz 3.581 GHz 300.000 kHz 3.58007 GHz -27.69 dBm -14.69 dB
3.581 GHz 3.610 GHz 1.000 MHz 3.58018 GHz -53.20 dém -40.20 dé 3.581 GHz 3.610 GHz 1.000 MHz 3.58101 GHz -33.07 dBm -20.07 d8
3.610 GHz 3.720 GHz 1.000 MHz 3.69709 GHz -53.61 dBm -28.61 dB 2,610 GHz 3.720 GHz 1,000 MHz 3.69896 GHz -53.61 dBm -28.61 db
3,720 GHz 3.730 GHz 1.000 MHz 3.72847 GHz -54.44 dBm -14.44 dB 3.720 GHz 3.730 GHz 1,000 MHz 3.75572 GHz 54.42 dbm C14.42 dB
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3,520 GHz 3.530 GHz 1.000 MHz 3.52923 GHz -44.18 dBm -4.18 dB
3.530 GHz 3.540 GHz 1.000 MHz 3.53690 GHz -40.08 dBm -15.08 dB
3.540 GHz 3.549 GHz 1,000 MHz 3,54899 GHz -36.44 dBm -23.44 d&
3,545 GHz 3.550 GHz 300,000 kHz 3.54955 GHz -37.16 dBém -24.16 d&
3,550 GHz 3.580 GHz 1.000 MHz 3.55254 GHz 3.81 dBm -26.19 dB
32,580 GHz 3.581 GHz 300,000 kHz 3.58024 GHz -40.74 dBm -27.74 d&
3.581 GHz 3.610 GHz 1.000 MHz 3.58168 GHz -35.79 dBm -22.79 d&
3.610 GHz 3.720 GHz 1.000 MHz 3.61412 GHz -47.74 dBm -22.74 dB
3,720 GHz 3.730 GHz 1.000 MHz 3,72379 GHz -54.41 dBm -14.41 dB
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Range Low | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency | ___powerabs | ALimit
3.520 GHz 3.530 GHz 1.000 MHz 3.52653 GHz -53.28 dém -13.28 d8 3,520 GHz 3.530 GHz 1,000 MHz 3.52614 GHz -53.25 dbm -13.25 dB
3.530 GHz 3.580 GHz 1.000 MHz 3.53377 GHz -52.23 dBm -28.23 dB 3.530 GHz 3.580 GHz 1,000 MHz 3.56074 GHz -53.34 dBm -28.34 dB
3,580 GHz 3.609 GHz 1.000 MHz 3.60887 GHz -32.96 dém -19.96 de 3,580 GHz 3.600 GHz 1,000 MHz 3.58352 GHz -51.05 dbm -38.05 dB
3,609 GHz 3.610 GHz 300,000 kHz 3.60997 GHz -23.76 dém -10.76 d& 3.609 GHz 3.610 GHz 300,000 kHz 3.60995 GHz -58.04 dBm -45.04 dB
3.610 GHz 3.640 GHz 1.000 MHz 3.61108 GHz 16.25 dBm -13.75 dB 3.610 GHz 3.640 GHz 1,000 MHz 3.63899 GHz 16.58 dBm -13.42 dB
3,640 GHz 3.641 GHz 300,000 kHz 3,64009 GHz -58.19 dBm -45.19 d& 3,640 GHz 2.641 GHz 200,000 kHz 3.64005 GHz -26.73 dbm Z13.73 dp
3,641 GHz 3.670 GHz 1.000 MHz 364148 GHz -52.89 d&m -39.89 d8 3.641 GHz 3.670 GHz 1,000 MHz 3.64101 GHz -35.50 dBm -22.50 dB
3.670 GHz 3.720 GHz 1.000 MHz 3.67027 GHz -53.71 dBm -28.71 dB 2,670 GHz 3.720 GHz 1,000 MHz 3.68696 GHz -53.59 dBm -28.50 d8
3,720 GHz 3.730 GHz 1.000 MHz 3.72825 GHz -53.56 dBm -13.56 dB 3.720 GHz 3.730 GHz 1,000 MHz 3.79173 GHz 53.63 dbm ~13.60 dB
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3,520 GHz 3.530 GHz 1.000 MHz 3.52937 GHz -53.22 dBm -13.22 dB
3.530 GHz 3.580 GHz 1.000 MHz 3.57743 GHz -46.16 dBm -21.16 dB
2,580 GHz 3.609 GHz 1,000 MHz 3.60890 GHz -32.16 dém -25.16 de
3,605 GHz 3.610 GHz 300,000 kHz 3.60955 GHz -36.20 d&ém -23.20 d&
3.610 GHz 3.640 GHz 1.000 MHz 3.63173 GHz 3.79 dBm -26.21 dB
2,640 GHz 3.641 GHz 300,000 kHz 3.64046 GHz -40.55 dBm -27.55 d&
3.641 GHz 3.670 GHz 1.000 MHz 3.64157 GHz -37.18 dBm -24.18 d&
3.670 GHz 3.720 GHz 1.000 MHz 3.67037 GHz -46.09 dBm -21.08 d&
3,720 GHz 3.730 GHz 1.000 MHz 3.72456 GHz -53.74 dBm -13.74 dB
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Range Low | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency | ___powerabs | ALimit
3.520 GHz 3.530 GHz 1.000 MHz 3.52823 GHz -54.09 d&m -14.09 d& 3,520 GHz 3.530 GHz 1,000 MHz 3.52036 GHz -54.10 dBm -14.10 dB
3.530 GHz 3.640 GHz 1.000 MHz 3.61269 GHz -52.50 dBm -28.50 dB 3.530 GHz 3.640 GHz 1,000 MHz 3.53764 GHz -53.37 dBm -28.37 dB
3,640 GHz 3.669 GHz 1.000 MHz 3.66859 GHz -33.81 dBm -20.81 de 3.640 GHz 3.660 GHz 1,000 MHz 3.64306 GHz -52.02 dbm -39.02 d
3,669 GHz 3.670 GHz 300,000 kHz 3.66999 GHz -23.60 dém -10.66 d& 3.669 GHz 3.670 GHz 300,000 kHz 3.66997 GHz -58.26 dBm -45.26 dB
3.670 GHz 3.700 GHz 1.000 MHz 3.67094 GHz 16.58 dBm -13.42 dB 3.670 GHz 3.700 GHz 1,000 MHz 3.69862 GHz 15.72 dBm -14.28 dB
3.700 GHz 3.701 GHz 300.000 kHz 370006 GHz -58.38 dém -45.38 dB 3.700 GHz 3.701 GHz 300.000 kHz 3.70006 GHz -27.80 dBm -14.90 dB
3.701 GHz 3.710 GHz 1.000 MHz 3.70234 GHz -53.11 dém -40.11 dé 3.701 GHz 3.710 GHz 1.000 MHz 3.70102 GHz -32.57 dBm -19.57 de
2.710 GHz 3.720 GHz 1.000 MHz 371086 GHz -53.53 dBm -28.53 8 2,710 GHz 3.720 GHz 1,000 MHz 3.71088 GHz -51.88 dBm -26.38 db
3,720 GHz 3.730 GHz 1.000 MHz 3.72664 GHz -54.38 dBm -14.38 dB 3.720 GHz 3.730 GHz 1,000 MHz 3.72669 GHz ~52.81 dBm ~12.81 dB
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3,520 GHz 3.530 GHz 1.000 MHz 3.52443 GHz -54.09 dBm -14.08 d&
3.530 GHz 3.640 GHz 1.000 MHz 3.63709 GHz -47.94 dBm -22.94 dB
2,640 GHz 3.669 GHz 1,000 MHz 3.66893 GHz -32.53 dém -25.53 de
3,665 GHz 3.670 GHz 300,000 kHz 3.67000 GHz -38.52 dBém -25.52 di
3.670 GHz 3.700 GHz 1.000 MHz 3.68334 GHz 2,94 dBm -27.06 dB
2,700 GHz 3.701 GHz 300,000 kHz 3.70003 GHz -43.53 dBém -20.53 d&
3.701 GHz 3.710 GHz 1.000 MHz 3.70127 GHz -38.71 dBm -25.71 d&
3.710 GHz 3.720 GHz 1.000 MHz 3.71163 GHz -42.32 dBm -17.32 dg
3,720 GHz 3.730 GHz 1.000 MHz 3.72175 GHz -45.75 dBm -5.75 dB
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Range Low | RangeUp | RBW | Frequency | Powerabs | ALimit Range Low Range Up | RBW | Frequency | ___powerabs | ALimit
3.520 GHz 3.530 GHz 1.000 MHz 3.52337 GHz -51.94 dBm -11.94 d& 3.520 GHz 3.530 GHz 1,000 MHz 3.52344 GHz -53.00 dBm -13.00 d&
3,530 GHz 3.540 GHz 1.000 MHz 3.53757 GHz -52.36 dBm -27.36 dB 3,530 GHz 3.540 GHz 1,000 MHz 3.53687 GHz -52.05 dBm -27.95 dB
3,540 GHz 3.549 GHz 1.000 MHz 3.54859 GHz -35.91 dém -22.81 de 3.540 GHz 3.540 GHz 1,000 MHz 3.54829 GhHz -52.64 dbm -39.64 dB
3,549 GHz 3.550 GHz 300,000 kHz 3.54999 GHz -26.98 dém -15.98 d& 3,549 GHz 3.550 GHz 300,000 kHz 3.54995 GHz -57.78 dbm -44.78 dB
3.550 GHz 3.580 GHz 1.000 MHz 3.55115 GHz 16.03 dBm -13.87 d& 3.550 GHz 3.580 GHz 1,000 MHz 3.57894 GHz 15.10 dBm -14.90 dB
3.580 GHz 3.581 GHz 300.000 kHz 3.58000 GHz -58.16 dém -45.16 dB 3.580 GHz 3.581 GHz 300.000 kHz 3.58001 GHz -26.44 dBm -13.44 dB
3,581 GHz 3.610 GHz 1.000 MHz 3.58197 GHz -53.28 d&m -40.28 d8 3.581 GHz 3.610 GHz 1,000 MHz 3.58101 GHz -37.39 dbm -24.39 dB
3.610 GHz 3.720 GHz 1.000 MHz 3.62456 GHz -53.55 dBm -28.55 dB 2,610 GHz 3.720 GHz 1,000 MHz 3.61555 GHz -53.63 dBm -28.63 db
3,720 GHz 3.730 GHz 1.000 MHz 3.72621 GHz -54.47 dBm -14.47 dB 3.720 GHz 3.730 GHz 1,000 MHz 3.70528 GHz 54.43 dbm “14.43 dB
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3,520 GHz 3.530 GHz 1.000 MHz 3.52958 GHz -43.77 dBm -3.77 d&
3.530 GHz 3.540 GHz 1.000 MHz 3.53938 GHz -39.28 dBm -14.28 dB
3.540 GHz 3.549 GHz 1,000 MHz 3,54895 GHz -36.25 dém -23.25 d&
3,545 GHz 3.550 GHz 300,000 kHz 3.54955 GHz -38.25 dBm -25.25 di
3,550 GHz 3.580 GHz 1.000 MHz 3.55230 GHz 2.84 dBm -27.16 dB
32,580 GHz 3.581 GHz 300,000 kHz 3.58088 GHz -40.67 dBm -27.67 d&
3.581 GHz 3.610 GHz 1.000 MHz 3.58145 GHz -37.08 dBm -24.08 d&
3.610 GHz 3.720 GHz 1.000 MHz 3.61104 GHz -47.73 dBm -22.73 d8
3,720 GHz 3.730 GHz 1.000 MHz 3,72985 GHz -54.41 dBm -14.41 dB
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Range Low | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency | ___powerabs | ALimit
3.520 GHz 3.530 GHz 1.000 MHz 3.52709 GHz -53.08 dBm -13.08 d& 3.520 GHz 3.530 GHz 1,000 MHz 3.52340 GHz -53.23 dBm -13.23 d&
3.530 GHz 3.580 GHz 1.000 MHz 3.53927 GHz -52.36 dBm -28.36 dB 3.530 GHz 3.580 GHz 1,000 MHz 3.54456 GHz -53.28 dBm -28.28 dB
3,580 GHz 3.609 GHz 1.000 MHz 3.60856 GHz -34.72 dém -21.72 de 3,580 GHz 3.600 GHz 1,000 MHz 3.60719 GHz ~53.02 dbm ~40.02 dB
3.609 GHz 3.610 GHz 300.000 kHz 3.60999 GHz -27.15 dBm -14.15 dB 3.600 GHz 3.610 GHz 300.000 kHz 3.61000 GHz -58.56 dBm -45.56 dB
3.610 GHz 3.640 GHz 1.000 MHz 361117 GHz 15.02 dBm -14.98 dB 3.610 GHz 3.640 GHz 1,000 MHz 3.63876 GHz 15.54 dBm -14.46 dB
3.640 GHz 3.641 GHz 300.000 kHz 364003 GHz -58.48 dém -45.48 dB 3.640 GHz 3.641 GHz 300.000 kHz 3.64003 GHz -28.30 dBm -15.30 dB
3,641 GHz 3.670 GHz 1.000 MHz 3.64365 GHz -53.55 d&m -40.55 d& 3.641 GHz 3.670 GHz 1,000 MHz 3.64116 GHz -36.12 dBm -23.12 dB
3.670 GHz 3.720 GHz 1.000 MHz 3.67097 GHz -53.57 dBm -28.57 dB 2,670 GHz 3.720 GHz 1,000 MHz 3.70084 GHz -53.62 dBm -28.62 db
3,720 GHz 3.730 GHz 1.000 MHz 3.72774 GHz -53.73 dBm -13.73 dB 3.720 GHz 3.730 GHz 1,000 MHz 3.72462 GHz -53.79 dBm ~13.79 dB
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3,520 GHz 3.530 GHz 1.000 MHz 3.52840 GHz -53.38 dBm -13.38 dB
3.530 GHz 3.580 GHz 1.000 MHz 3.57813 GHz -46.14 dBm -21.14 dB
2,580 GHz 3.609 GHz 1,000 MHz 3.60899 GHz -39.75 dém -26.75 d&
3,605 GHz 3.610 GHz 300,000 kHz 3.60958 GHz -37.61 dém -24.61 d&
3.610 GHz 3.640 GHz 1.000 MHz 3.63406 GHz 2.13 dBm -27.87 dB
2,640 GHz 3.641 GHz 300,000 kHz 3.64067 GHz -44.26 dBm -21.26 d&
3.641 GHz 3.670 GHz 1.000 MHz 3.64125 GHz -35.18 dBm -26.18 d&
3.670 GHz 3.720 GHz 1.000 MHz 3.67117 GHz -47.77 dBm -22.77 dB
3,720 GHz 3.730 GHz 1.000 MHz 3.72660 GHz -53.77 dBm -13.77 dB
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Range Low | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency | ___powerabs | ALimit
3.520 GHz 3.530 GHz 1.000 MHz 3.52707 GHz -54.09 d&m -14.09 d& 3,520 GHz 3.530 GHz 1,000 MHz 3.52012 GHz -54.08 dBm -14.08 dB
3.530 GHz 3.640 GHz 1.000 MHz 3.59511 GHz -52.65 dBm -28.55 dB 3.530 GHz 3.640 GHz 1,000 MHz 3.55742 GHz -53.58 dBm -28.58 dB
3,640 GHz 3.669 GHz 1.000 MHz 3.66856 GHz -30.60 d&m -17.60 d& 3.640 GHz 3.660 GHz 1,000 MHz 3.64326 GHz -52.52 dbm -39.52 dB
3.669 GHz 3.670 GHz 300,000 kHz 3.66999 GHz -26.17 dém -13.17 d8 3.669 GHz 3.670 GHz 300,000 kHz 3.66995 GHz -58.31 dBm -45.31 dB
3.670 GHz 3.700 GHz 1.000 MHz 3.67108 GHz 16.14 dBm -13.86 dB 3.670 GHz 3.700 GHz 1,000 MHz 3.69886 GHz 15.65 dBm -14.35 dB
3.700 GHz 3.701 GHz 300.000 kHz 370001 GHz -57.95 dém -44.95 dB 3.700 GHz 3.701 GHz 300.000 kHz 3.70001 GHz -27.56 dBm -14.56 dB
3.701 GHz 3.710 GHz 1.000 MHz 3.70201 GHz -53.18 dém -40.18 dé 3.701 GHz 3.710 GHz 1.000 MHz 3.70109 GHz -33.85 dBm -20.85 dB
2.710 GHz 3.720 GHz 1.000 MHz 371158 GHz -53.35 dBm -28.35 8 2,710 GHz 3.720 GHz 1,000 MHz 3.71032 GHz -51.75 dBm -26.75 dB
3,720 GHz 3.730 GHz 1.000 MHz 3.72864 GHz -54.35 dBm -14.35 dB 3.720 GHz 3.730 GHz 1,000 MHz 3.70645 GHz 53.48 dbm ~13.48 dB
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3,520 GHz 3.530 GHz 1.000 MHz 3.52899 GHz -54.08 dBm -14.08 d&
3.530 GHz 3.640 GHz 1.000 MHz 3.63940 GHz -47.03 dBm -22.03 dB
3.640 GHz 3.669 GHz 1,000 MHz 3.66890 GHz -40.35 dBém -27.35 d&
3,665 GHz 3.670 GHz 300,000 kHz 3.66988 GHz -35.51 d&ém -26.51 di
3.670 GHz 3.700 GHz 1.000 MHz 3.68163 GHz 3.88 dBm -26.12 dB
2,700 GHz 3.701 GHz 300,000 kHz 3.70099 GHz -44.73 dBém -21.73 d&
3.701 GHz 3.710 GHz 1.000 MHz 3.70136 GHz -35.00 dBm -26.00 d&
3.710 GHz 3.720 GHz 1.000 MHz 3.71081 GHz -41.35 dBm -16.35 dB
3,720 GHz 3.730 GHz 1.000 MHz 3,72038 GHz -43.55 dBm -3.55 dB
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Range Low | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency | ___powerabs | ALimit
3.520 GHz 3.530 GHz 1.000 MHz 3.52213 GHz -53.74 dBm -13.74 d8 3,520 GHz 3.530 GHz 1,000 MHz 3.52580 GHz -54.03 dbm -14.03 dB
3.530 GHz 3.540 GHz 1.000 MHz 3.53203 GHz -52.52 dBm -27.52 dB 3.530 GHz 3.540 GHz 1,000 MHz 3.53179 GHz -§3.25 dBm -28.25 dB
3,540 GHz 3.549 GHz 1.000 MHz 3.54859 GHz -28.36 dém -15.36 d& 3.540 GHz 3.540 GHz 1,000 MHz 3.54430 GHz -53.13 dbm -40.13 dB
3.549 GHz 3.550 GHz 500,000 kHz 3.54998 GHz -22.14 dém -9.14 d& 3,549 GHz 3.550 GHz 500.000 kHz 3.54995 GHz -56.39 dBm -43.30 dB
3.550 GHz 3.590 GHz 1.000 MHz 3.55088 GHz 14.54 dBm -15.46 dB 3.550 GHz 3.590 GHz 1.000 MHz 3.58880 GHz 14.06 dBm -15.94 dB
3.590 GHz 3.591 GHz 500.000 kHz 3.59053 GHz -56.82 dBm -43.82 dB 3.590 GHz 3.591 GHz 500.000 kHz 3,59002 GHz -23.07 dBm -10.07 dB
3.591 GHz 3.630 GHz 1.000 MHz 3.60567 GHz -53.29 dém -40.29 d& 3.591 GHz 3.630 GHz 1,000 MHz 3.59106 GHz -32.40 dBm -19.40 dB
3.630 GHz 3.720 GHz 1.000 MHz 3.71870 GHz -53.70 dBm -28.70 dB 3,630 GHz 3.720 GHz 1,000 MHz 3.63688 GHz -53.71 dBm 2871 dB
3,720 GHz 3.730 GHz 1.000 MHz 3.72902 GHz -54.43 dBm -14.43 dB 3.720 GHz 3.730 GHz 1.000 MHz 3.72594 GHz 54.45 dbm 1445 db
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3.520 GHz 3.830 GHz 1.000 MHz 3.52998 GHz -46.42 dBm -6.42 dB
3.530 GHz 3.540 GHz 1.000 MHz 3.53120 GHz -43.52 dBm -18.52 d&
3.540 GHz 3.549 GHz 1,000 MHz 3.54897 GHz -42.19 dBm -29.19 d&
3.549 GHz 3.550 GHz 500.000 kHz 3.54897 GHz -34.84 dBm -21.84 dB
3.550 GHz 3.590 GHz 1.000 MHz 3.55829 GHz 1.75 dBm -28.25 dB
3,590 GHz 3.591 GHz 500,000 kHz 3.59003 GHz -43,35 dBm -30.35 d&
3.591 GHz 3.630 GHz 1.000 MHz 3.60462 GHz -40.43 dBm -27.43 d&
3.630 GHz 3.720 GHz 1.000 MHz 3.63778 GHz -52.07 dBm -27.07 dB
3.720 GHz 3.730 GHz 1.000 MHz 3.72917 GHz -54.41 dBm -14.41 dB
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Range Low | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency | ___powerabs | ALimit
3,520 GHz 3.530 GHz 1.000 MHz 3.52262 GHz -53.30 dBm -13.30 dB 3.520 GHz 3.530 GHz 1,000 MHz 3.52446 GHz -53.16 dBm -13.16 dB
3,530 GHz 3.590 GHz 1.000 MHz 3.56809 GHz -47.57 dBm -22.57 dB 3,530 GHz 3.590 GHz 1,000 MHz 3.56857 GHz -50.68 dBm -25.68 dB
3,580 GHz 3.599 GHz 1.000 MHz 3.59642 GHz -48.93 dém -35.93 de 3,500 GHz 3,500 GHz 1,000 MHz 3.50602 GHz ~53.12 dbm ~40.12 dB
3.599 GHz 3.600 GHz 500.000 kHz 3.59988 GHz -51.98 dBm -38.93 dB 3.599 GHz 3.600 GHz 500.000 kHz 3.59974 GHz -56.30 dBm -43.30 dB
3.600 GHz 3.650 GHz 1.000 MHz 3.60603 GHz 17.14 dBm -12.86 d& 3.600 GHz 3.650 GHz 1,000 MHz 3.64386 GHz 17.58 dBm -12.42 dB
3.650 GHz 3.651 GHz 500.000 kHz 365028 GHz -56.64 dém -43.64 dB 3.650 GHz 3.651 GHz 500.000 kHz 3.65073 GHz -52.46 dBm -39.46 dB
3,651 GHz 3.660 GHz 1.000 MHz 3.65246 GHz -53.20 d&m -40.20 d& 3.651 GHz 3.660 GHz 1,000 MHz 3.65360 GHz -49.58 dBm -36.58 dB
3.660 GHz 3.720 GHz 1.000 MHz 3.68616 GHz -53.58 dBm -28.58 dB 2,660 GHz 3.720 GHz 1,000 MHz 3.68137 GHz -51.50 dBm -26.50 dB
3,720 GHz 3.730 GHz 1.000 MHz 3.72826 GHz -53.65 dBm -13.65 dB 3.720 GHz 3.730 GHz 1,000 MHz 3.7502 GHz 53,71 dBm “13.71 dB
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3,520 GHz 3.530 GHz 1.000 MHz 3.52255 GHz -52.44 dBm -12.44 dB
3.530 GHz 3.580 GHz 1.000 MHz 3.58775 GHz -38.66 dBm -13.66 dB
32,590 GHz 3.599 GHz 1,000 MHz 3,59030 GHz -32.99 dém -25.99 de
3,555 GHz 3.600 GHz 500,000 kHz 3.59981 GHz -43.19 dBm -30.19 d&
3.600 GHz 3.650 GHz 1.000 MHz 3.62011 GHz 4.60 dBm -25.40 dB
2,650 GHz 3.651 GHz 500,000 kHz 365034 GHz -41.85 dBm -28.85 d&
3.651 GHz 3.660 GHz 1.000 MHz 3.65982 GHz -35.17 dBm -22.17 d&
3.660 GHz 3.720 GHz 1.000 MHz 3.66069 GHz -36.25 dBm -11.25 d8
3,720 GHz 3.730 GHz 1.000 MHz 3,72598 GHz -52.54 dBm -12.54 dB
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Range Low | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency | ___powerabs | ALimit
3,520 GHz 3.530 GHz 1.000 MHz 3.52849 GHz -53.44 dBm -13.44 dB 3.520 GHz 3.530 GHz 1,000 MHz 3.52978 GHz ~53.46 dbm ~13.46 db
3,530 GHz 3.620 GHz 1.000 MHz 3.53814 GHz -53.45 dBm -28.45 dB 3,530 GHz 3.620 GHz 1,000 MHz 3.53625 GHz -53.38 dBm -28.38 dB
3,620 GHz 3.659 GHz 1.000 MHz 3.65854 GHz -33.61 d8ém -20.61 d& 3,620 GHz 3.650 GHz 1,000 MHz 3.62320 GHz ~52.61 dbm ~30.61 dB
3.659 GHz 3.660 GHz 500.000 kHz 3.65998 GHz -19.53 dBm -6.59 dB 3.650 GHz 3.660 GHz 500.000 kHz 3.65968 GHz -56.73 dBm -43.73 dB
3.660 GHz 3.700 GHz 1.000 MHz 3.66116 GHz 15.46 dBm -14.54 dB 3.660 GHz 3.700 GHz 1,000 MHz 3.69889 GHz 15.80 dBm -14.20 dB
3.700 GHz 3.701 GHz 500.000 kHz 370001 GHz -56.80 dém -43.80 db 3.700 GHz 3.701 GHz 500.000 kHz 3.70007 GHz -25.03 dBm -12.03 dB
3.701 GHz 3.710 GHz 1.000 MHz 3.70295 GHz -53.37 dém -40.37 dé 3.701 GHz 3.710 GHz 1.000 MHz 3.70101 GHz -31.21 dBm -18.21 dB
2.710 GHz 3.720 GHz 1.000 MHz 371008 GHz -53.54 dBm -28.54 8 2,710 GHz 3.720 GHz 1,000 MHz 371741 GHz -52.62 dBm -27.62 db
3,720 GHz 3.730 GHz 1.000 MHz 3.72195 GHz -54.42 dBm -14.42 dB 3.720 GHz 3.730 GHz 1,000 MHz 3.72793 GHz “54.11 dbm C14.11 dB
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3,520 GHz 3.530 GHz 1.000 MHz 3.52379 GHz -53.10 dBm -13.10 d&
3.530 GHz 3.620 GHz 1.000 MHz 3.60170 GHz -51.34 dBm -26.34 dB
2.620 GHz 3.659 GHz 1,000 MHz 364172 GHz -42,93 dém -29.93 d&
3,655 GHz 3.660 GHz 500,000 kHz 3.66000 GHz -33.82 d&m -20.82 d&
3.660 GHz 3.700 GHz 1.000 MHz 3.67195 GHz 1.67 dém -28.33 dB
2,700 GHz 3.701 GHz 500,000 kHz 3.70013 GHz -46.21 dBm -33.21 dB
3.701 GHz 3.710 GHz 1.000 MHz 3.70113 GHz -44.86 dBm -31.86 d&
3.710 GHz 3.720 GHz 1.000 MHz 3.71563 GHz -43.22 dBm -18.22 dB
3,720 GHz 3.730 GHz 1.000 MHz 3.72084 GHz -46.64 dBm -6.64 dB
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3.520 GHz 3.530 GHz 1.000 MHz 3.52259 GHz -§3.78 dBm -13.78 d& 3.520 GHz 3.530 GHz 1,000 MHz 3.52148 GHz -54.07 dBm -14.07 d&
3.530 GHz 3.540 GHz 1.000 MHz 3.53243 GHz -49.11 dBm -24.11 dB 3.530 GHz 3.540 GHz 1,000 MHz 3.53254 GHz -53.03 dém -28.03 dB
3,540 GHz 3.549 GHz 1.000 MHz 3.54857 GHz -33.55 dBm -20.55 de 3.540 GHz 3.540 GHz 1,000 MHz 3.54757 GhHz -53.06 dBm -40.06 dB
3,549 GHz 3.550 GHz 500,000 kHz 3.54998 GHz -24.07 dém -11.07 dé 3,549 GHz 3.550 GHz 500.000 kHz 3.54992 GHz -56.60 dBm -43.50 dB
3.550 GHz 3.590 GHz 1.000 MHz 3.55127 GHz 13.90 dBm -16.10 dB 3.550 GHz 3.590 GHz 1,000 MHz 3.58501 GHz 13.60 dBm -16.40 dB
3,590 GHz 3.501 GHz 500,000 kHz 3,50088 GHz -56.34 dBm -43.34 dB 3,590 GHz 3.591 GHz 500,000 kHz 3.59006 GHz 223,36 dbm 210.36 db
3.591 GHz 3.630 GHz 1.000 MHz 3.59994 GHz -53.39 dém -40.39 dé 3.591 GHz 3.630 GHz 1.000 MHz 3.59110 GHz -35.62 dBm -22.82 dB
3.630 GHz 3.720 GHz 1.000 MHz 3.67671 GHz -53.58 dBm -28.58 dB 2,630 GHz 3.720 GHz 1,000 MHz 3.66700 GHz -53.69 dBm -28.60 db
3,720 GHz 3.730 GHz 1.000 MHz 3.72835 GHz -54.45 dBm -14.45 dB 3.720 GHz 3.730 GHz 1,000 MHz 3.79992 GHz _G4.41 dbm C14.41 dB
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3,520 GHz 3.530 GHz 1.000 MHz 3.52000 GHz -44.21 dBm -4.21 dB
3.530 GHz 3.540 GHz 1.000 MHz 3.53986 GHz -45.27 dBm -20.27 dB
3.540 GHz 3.549 GHz 1,000 MHz 3.54897 GHz -42.54 dBm -29.54 d&
3,545 GHz 3.550 GHz 500,000 kHz 3.54953 GHz -34.98 d&m -21.98 d&
3,550 GHz 3.590 GHz 1.000 MHz 3.55242 GHz 0.24 dBm -29.66 dB
2,500 GHz 3.501 GHz 500,000 kHz 3.50003 GHz -44.67 dém -21.67 d&
3.551 GHz 3.630 GHz 1.000 MHz 3.59246 GHz -41.62 dBm -28.62 d&
3.630 GHz 3.720 GHz 1.000 MHz 3.64740 GHz -49.96 dBm -24.96 dB
3,720 GHz 3.730 GHz 1.000 MHz 3.72941 GHz -54.41 dBm -14.41 dB
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3.520 GHz 3.530 GHz 1.000 MHz 3.52800 GHz -§3.03 dBm -13.03 d& 3.520 GHz 3.530 GHz 1,000 MHz 3.52603 GHz -53.27 dBm -13.27 d&
3,530 GHz 3.590 GHz 1.000 MHz 3.56833 GHz -47.67 dBm -22.67 dB 3,530 GHz 3.590 GHz 1,000 MHz 3.56821 GHz -51.69 dBm -26.60 dB
3,580 GHz 3.599 GHz 1.000 MHz 3.59652 GHz -48.13 dém -36.13 de 3.500 GHz 3,500 GHz 1,000 MHz 3.50807 GHz -53.28 dbm -40.28 dB
3,599 GHz 3.600 GHz 500,000 kHz 3,50987 GHz -52.76 dém -39.76 d& 3,599 GHz 3.600 GHz 500.000 kHz 3.59965 GHz -56.25 dBm -43.25 dB
3.600 GHz 3.650 GHz 1.000 MHz 3.60603 GHz 16.16 dBm -13.84 dB 3.600 GHz 3.650 GHz 1,000 MHz 3.64377 GHz 18.50 dBm -11.50 dB
3.650 GHz 3.651 GHz 500.000 kHz 365014 GHz -56.37 dém -43.37 dB 3.650 GHz 3.651 GHz 500.000 kHz 3.65018 GHz -52.58 dBm -39.58 dB
3,651 GHz 3.660 GHz 1.000 MHz 3.65208 GHz -53.39 d&m -40.39 d8 3.651 GHz 3.660 GHz 1,000 MHz 3.65350 GHz -49.55 dBm -36.55 dB
3.660 GHz 3.720 GHz 1.000 MHz 3.66297 GHz -53.3 dBm -28.35 dB 2,660 GHz 3.720 GHz 1,000 MHz 3.68179 GHz -50.79 dBm -25.79 dB
3,720 GHz 3.730 GHz 1.000 MHz 3.72761 GHz -53.45 dBm -13.45 dB 3.720 GHz 3.730 GHz 1,000 MHz 3.73761 GHz 53.55 dbm ~13.55 dB
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3.530 GHz 3.580 GHz 1.000 MHz 3.58907 GHz -41.37 dBm -16.37 dB
32,590 GHz 3.599 GHz 1,000 MHz 3,59771 GHz -32.27 dém -25.27 de
3,555 GHz 3.600 GHz 500,000 kHz 3.59981 GHz -40.29 dBm -27.29 di
3.600 GHz 3.650 GHz 1.000 MHz 3.63017 GHz 4.75 dBm -25.25 dB
2,650 GHz 3.651 GHz 500,000 kHz 365082 GHz -38.11 dBm -25.11 d&
3.651 GHz 3.660 GHz 1.000 MHz 3.65443 GHz -36.4% dBm -23.4% d&
3.660 GHz 3.720 GHz 1.000 MHz 3.66081 GHz -38.25 dBm -13.25 d8
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3.520 GHz 3.530 GHz 1.000 MHz 3.52402 GHz -53.11 dBm -13.11 d8 3,520 GHz 3.530 GHz 1,000 MHz 3.52590 GHz -53.33 dbm -13.33 dB
3,530 GHz 3.620 GHz 1.000 MHz 3.55099 GHz -53.54 dBm -28.54 dB 3.530 GHz 3.620 GHz 1,000 MHz 3.53580 GHz -53.19 dBm -28.19 dB
3,620 GHz 3.659 GHz 1.000 MHz 3.65858 GHz -31.17 dém -18.17 de 3.620 GHz 3.650 GHz 1,000 MHz 3.62333 GHz -51.73 dbm -38.73 dB
3.659 GHz 3.660 GHz 500,000 kHz 3.66000 GHz -20.42 dBm -7.42 dg 3.659 GHz 3.660 GHz 500.000 kHz 3.65963 GHz -56.44 dBm -43.44 dB
3.660 GHz 3.700 GHz 1.000 MHz 3.66103 GHz 16.37 dBm -13.63 d& 3.660 GHz 3.700 GHz 1.000 MHz 3.69891 GHz 16.35 dBm -13.65 dB
3,700 GHz 3.701 GHz 500,000 kHz 3,70095 GHz -56.68 d&m -43.68 dB 3.700 GHz 3.701 GHz 500.000 kHz 3.70002 GHz 20,62 dBm —7.62 dB
3.701 GHz 3.710 GHz 1.000 MHz 3.70289 GHz -53.52 dBm -40.52 d& 3.701 GHz 3.710 GHz 1,000 MHz 3.70101 GHz -31.34 dbm -18.34 dB
3.710 GHz 3.720 GHz 1.000 MHz 3.71778 GHz -53.39 dBm -28.39 dB 3.710 GHz 3.720 GHz 1,000 MHz 3.71765 GHz _48.56 dBm -23.56 db
3,720 GHz 3.730 GHz 1.000 MHz 3.72668 GHz -54.40 dBm -14.40 dB 3.720 GHz 3.730 GHz 1.000 MHz 3.72140 GHz 53.96 dbm ~13.96 db
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Offset 15.31 dB
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Start 3.52 GHz 12009 pts Stop 3.73 GHz

Spurious Emissions

Range Low | RangeUp | RBW | Frequency |  Powerabs | ALimit
3.520 GHz 3.830 GHz 1.000 MHz 3.52154 GHz -53.18 dBm -13.18 dB
3.530 GHz 3.620 GHz 1.000 MHz 3.60494 GHz -47.93 dBm -22.93 d&
2.620 GHz 3.659 GHz 1,000 MHz 3.65894 GHz -39,52 dém -26.52 de
3.659 GHz 3.660 GHz 500.000 kHz 3.65998 GHz -30.43 dBm -17.43 d&
3.660 GHz 3.700 GHz 1.000 MHz 3.68000 GHz 2.69 dBm -27.31 dB
3,700 GHz 3.701 GHz 500,000 kHz 3.70002 GHz -40.01 dBm -27.01 d&
3.701 GHz 3.710 GHz 1.000 MHz 3.70189 GHz -39.35 dBém -26.35 d&
3.710 GHz 3.720 GHz 1.000 MHz 3.71677 GHz -40.54 dBm -15.54 dB
3.720 GHz 3.730 GHz 1.000 MHz 3.72025 GHz -44,.58 dBm -4.58 dB
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